COLUMBIA X...

Columbia ParCar Corp.

;
g
2
:
3
:
:
E
3

Parts Catalog

1993 Gasoline and Electric
C Columbia ParCar
Columbia Utilitruck
Columbia Utilidump
Columbai Shuttle

L/ Issued: Arpil 2003 | Part No. 99448-93




PATENT NOTICE

Columbia ParCar products are manufactured under one or more of the following patents; US patents —
2986162, 2987934, 2998808, 3116089, 3144631, 3144860, 3226994, 3229792, 3434887, 3559773, 3673359,
3680403, 3683716, 3709317, Des. 225, 626.

Disclaimer

To the best knowledge of Columbia ParCar Corp., the material contained herein is accurate as
of the date this publication was approved for printing. Columbia ParCar Corp. reserves the
right to change the specifications, equipment, or design at any time without notice and
without incurring obligation.

COLUMBIA X..

Columbia ParCar Corp.

350 N. Dewey « P.O. Box 30 « Reedsburg, Wi 53959
Phone (608) 524-8888 « Toll Free 1 (800) 222-4653 « Fax (608) 524-8380
Web www.parcar.com » E-Mail info@parcar.com

©Copyright 1999, Columbia ParCar Corp.
All rights reserved. Printed in USA




ALPHABETICAL INDEX

A-ARM ... ... 30,31
ACCELERATOR LINKAGE . ...... ... 2425
AIRCLEANER .................... 22
AIRR SHROUD ................. 6-7,17
ARMATURE ................... 19,80
AXLE-REAR, ELECTRIC ........... 82,83
AXLE-REAR, GASOLINE ........... 72,73
BAG HOLDER, CLASSIC ............. 41
BAG HOLDER, LEGACY ............. 40
BALL HOLDER ................. 3839
BATTERY ........ e 74,75
BODY, CLASSIC ................ 4445
BODY,LEGACY ................. 46,47
BODY, COLUMBIA SHUTTLE ....... 50,51
BODY, UTILIDUMP .............. 66.67
BODY, UTILITRUCK . ............. 58,59
BRAKE ASSEMBLY .............. 28,29
BRAKECABLE ................. 28,29
BRAKEDRUM .................. 28,29
BRAKE LINKAGE ............... 26,27
BRAKEPEDAL ................. 26,27
BUMPER,REAR ................... 36
BUMPER, REAR, SHUTTLE ......... 50,51
CARBURETOR .................. 20,21
CARGO BOX,METAL ............. 60,61
CARGOBOX,WOOD ............. 62,63
CHARGER .............. ..., 84.85
CIRCUIT BREAKER .............. 84.85
COMMON HARDWARE ............ 9293
CONTROL PANEL ............... 38,39
CRANKCASE ................ 8,9,10,11
CRANKSHAFT ................. 5,10,i1
CYLINDER ................... 67,11
DECK PLATE, UTILITRUCK ........ 58,59
DECK MAT, SHUTTLE ............ 50,51
DIFFERENTIAL, ELECTRIC ......... 8283
DIFFERENTIAL, GASOLINE ......... 72,73
DRINK CUP HOLDER ............. 38,39
DUMPBOX .......ccviivenennns 68,69
ELECTRICAL COMPONENTS 76,77,78,81,84.85
. ELECTRICAL WIRING .......... 76-79.81
ENGINE STABILIZER ............... 70
EXHAUST SYSTEM ................ 71
FANHOUSING ................... 17

FENDER WALL PAD ......... 42-43,48-49,56-57
FLOOR MAT, FRONT ................. 3839
FLOOR MAT,REAR .................. 50,51
FRAME, COLUMBIA SHUTTLE .......... 4849
FRAME, LEGACY/CLASSIC . . ........... 4243
FRAME, UTILIDUMP ................. 64.65
FRAME, UTILTTRUCK ................ 56,57
FRONT HOUSING ................... 38,39
FUELPUMP ..........c.ouuuiuennnn... 15
FUEL TANK ........oonovionnnnnnn.... 55
GENERAL INFORMATION ............... 34
GOVERNOR . ........ccoveinnennon... 23
GOVERNOR CABLE RETURN SPRING . ... ... 89
GOVERNOR BRACKET RETURN SPRING . . . . . 89
HANDRALLS ............ 44-47,50-51,58-59,66-67
HORN ... .....ooiiiiiianiannnnnn. .. 85
1633144 (0). 17
IGNITION MODULE . ................... 17
KINGPIN .. ..oviininianeannnn... 3031
LEAF SPRING ..........covounnun... 3031
LIMITCABLE .................. 46-47,50-51
LIMITSTRAP .................. 44-47,50-51
LONGTOP, CLASSIC ................. 9091
MANIFOLD, OIL INJECTION . ............. 15
MICROSWITCH . ............ccou.... 2425
MOTOR, TRACTION . . .. ...... e 80
MUFFLER . . .\ eooetiiene e 71
NUMERICAL INDEX ................ 94-108
OL INJECTION . .. ..oeeineannnennn.. 16
OLPUMP .....ooovvieiannannnnnnnn. 16
031 VY 16
PISTON .....ocovninnannnnnnnn.. 6,7,10,1
PROPROD .........coovvennn.n.. 44,4557
RACK & PINION .................... 3233
REED VALVE . ........ccovneeunnn.... 15
RETAINER PLATE .. ................. 3031
REVERSE BUZZER .............. 76-79,84,85

1

A A ST o o T AR AR s B D A WN R B




SCORE CARDHOLDER .. .......... 34,35

SEATS ........... 44-47,50-51,58-59,66-67
SHOCK ABSORBER ...... 42-43,48-49,56-57
SHORTBLOCK ................. 10,11
SOLENOID BANK ................. 81
SOUND PACKAGE, C6G . ............ 54
SOUND PACKAGE, G4S ............. 53
SPARK COIL AND CABLE ........... 14
SPARKPLUG .................... 14
STARTER-GENERATOR .. .......... 18,19
STEERINGARM ................. 30,31
STEERING GEAR ................ 32,33
STEERING WHEEL AND COLUMN . ... 3435
SUNTOP, RAINDRAIN, CLASSIC ..... 88,89
SUNTOP, RAINDRAIN, LEGACY ....... 87
SUSPENSION, FRONT ............. 30,31
SUSPENSION, REAR, GOLF CAR ..... 4243
SUSPENSION, REAR, SHUTTLES ..... 4849
SUSPENSION, REAR, UTILIDUMP . ... 64,65
SUSPENSION, REAR, UTILITRUCK . ... 56,57
TIEROD .........civiiiinnnn 32,33
TRANSMISSION, PRIMARY DRIVE . ..... 13
TRANSMISSION, SECONDARY DRIVE ... 12
VOLTAGE REGULATOR ......... 77,84,85
WARNING AND CAUTION LABELS 38,39,60,61
WHEELS/TIRE ASSEMBLY ........... 37
WINDSHIELD, RAINDRAIN ........... 86

INDEX OF TERMS

ABBREVIATION = DEFINITION

ASSY. = ASSEMBLY

DIA. = DIAMETER

D.O.T. = DEPARTMENT OF TRANSPORTATION
HZ = HERZ

ILD. = INSIDE DIAMETER

INCL. = INCLUDE(S)(ED)

L.H. = LEFT HAND

0O.D. = OUTSIDE DIAMETER

O.S. = OVER-SIZED

R.H. = RIGHT HAND

V = VOLT

V.IN. = VEHICLE IDENTIFICATION NUMBER

pS

(\w/'



GENERAL INFORMATION

This Parts Catalog has been prepared for your convenience when ordering parts for Gasoline or

. Electric ParCar Models P4G, P4E, G4S, E4S, Columbia Utilitruck ED4 and GD4, and Columbia
Shuttle C6E and C6G. Item numbers shown in the illustrations correspond to item numbers in the

parts list. Consult the illustrations when ordering parts so you are sure to get just what you want.
In most cases, only the latest parts are shown in the illustrations.

Numbers in parenthesis following desciption of the part is the quantity needed for complete
assembly shown in illustration. If there is no number in parenthesis, only one is used.

Prices of parts and accessories listed in this catalog are published separately in the latest PRICE
LIST.

The following instructions should be followed carefully when ordering parts:

» Specify the correct part number for each item. Whenever in doubt about the model and year,
please refer to the Vehicle Identification Number (V.LN).

o The V.LN. is located on the driver’s side top rear fender on all vehicles except utility vehicles,
where it is located on the steel body at the passenger’s feet. The V.LN. for the gasoline/electric
vehicle models are as follows:

Model First Two Digits Next Five Digits Second Last Digit  Last Digit

(Model) (Sequential Nbr.) (Model Decade) (Season)
- P4G 2L 10000 And Up D = 199X 2 = 1992

P4E 3L

G4S 5K

E4S 6K

GU4 7P

EU4 oP

C6E M

C6G 3M

GD4 7R

ED4 9R

. Part numbers are to be used when ordering by telephone (800-222-4653) or Fax (608-
524-8380).

. When ordering parts use our Service Parts Order Form. The use of these forms will
enable us to fill and ship your orders more promptly. These forms are furnished upon
request.

. Do not order golf cars or advertising matter on the Service Parts Order Form. Write
nothing on the order form except the order itself.

. Freight, UPS and Parcel Post orders should be on separate order forms.

. For your own records, number and date all orders; keep a copy for future reference.



PATENT NOTICE

Columbia ParCar products are manufactured under one or more of the following patents: U.S.
Patents - 2986162, 2987934, 2998808, 3116089, 3144631, 3144860, 3226994, 3229792, 3434887,
3559773, 3673359, 3680403, 3683716, 3709317, 4648473, Des. 225,626.

DISCLAIMER

To the best knowledge of Columbia ParCar Corp., the material contained herein is accurate as of
the date this publication was aproved for printing. Columbia ParCar reserves the right to change
specifications, equipment, or design at any time without notice and without incurring obligation.

Columbia ParCar
350 N. Dewey Avenue
P.O. Box 30
Reedsburg, WI 53959
Phone (608) 524-8888
Toll-Free (800) 222-GOLF
Fax (608) 524-8380 ~

©Copyright 1993, Columbia ParCar Corp.
All rights reserved. Printed in US.A.



CRANKSHAFT

12
10
CRANKSHAFT
ITEM NO. PART NO. DESCRIPTION QTY.
1 23703-82A Assy., Crankshaft (incl. Items 2-8) 1
2 23708-82 Crankshaft Half, Transmission Side 1
3 6642 Thrust Washer 1
4 24200-63A Assy., Connecting Rod (incl. Items 5-7) 1
5 35961-52 Bearing, Piston Pin 1
6 9070 Bearing, Crankpin 1
7 23962-63C Crankpin 1
8 23707-82A Crankshaft Half, Fan Side 1
9 23698-82 Spacer, Crankshaft 1
10 23764-82 Fan Hub 1
11 20002-84 Fan, Blower 1
12 2502 Bolt, #10-24x1/2", Self-Tapping 6
13 7960 Locknut, 7/8-14, Hex Nylok 1




'CYLINDER AND PISTON




CYLINDER AND PISTON

ITEM NO. PART NO. DESCRIPTION QTY.
1 20017-82A Shroud, Air 1
2 3787-B Screw, 1/4-20 x 3/4", Hex Cap 2
3 7036-B Lockwasher, 1/4". Spiit 2
4 6703-B Washer, 1/4", N-Plain 1
5 4008 Screw, #10-32 x 3/4", Tap 4
6 16649-82 Cylinder Head 1
7 4451-W Screw, 3/8-16 x 5 1/4” 4
8 6388-HB Washer, 3/8" 4
9 16500-82 Assy., Cylinder & Piston (incl. Items 10-15) 1

10 16784-82 Gasket, Cylinder Head 1
11 11720 Stud, Cylinder Exhaust Port 2
12 16780-63A Gasket, Cylinder Base 1
13 22001-82 Assy., Piston & Ring, Standard (incl. Items 13-16) 1
22003-82 Assy., Piston & Pin, .010 O.S. 1
22004-82 Assy., Piston & Pin, .020 O.S. 1
22005-82 Assy., Piston & Pin, .030 O.S. 1
22006-82 Assy., Piston & Pin, .040 O.S. 1
14 2244563 Ring, Piston Standard 2
2244763 Ring, Piston, .010 O.S. 2
22448-63 Ring, Piston, .020 O.S. 2
22449-63 Ring, Piston, .030 O.S. 2
22450-63 Ring, Piston, .040 O.S. 2
15 22587-63 Pin, Piston 1
16 11144 Ring, Retaining 2




CRANKCASE

R




CRANKCASE

ITEM NO. PART NO. DESCRIPTION QTY.
1 24493-82A Set, Crankcase 1
2 24495-82 Gasket, Crankcase 1
3 358 Pin, Dowel 4
4 12098A Seal, -Crankcase, Transmission Side 1
5 23759-82 Press Ring, Crankcase, Transmission Side 1
6 11142 Retaining Ring, Crankcase 3
7 9117 Bearing, Roller 1
8 4767292 Bracket, Engine Mount Weldment 1
9 3775 Screw, 3/8-16 x 2", Hex Cap 1
10 16228-92 Mount, Engine 2

11 8689 Rivet, .187 Dia. x 250, Pop 8
12 7778 Locknut, 3/8-16, Hex Nylok 2
13 4777 Screw, 3/8-16 x 1 12", Hex Cap 1
14 7038 Lockwasher, 3/8", Split 1
15 70164-87 Strap, Ground 1
16 3768 Screw, 1/4-20 x 2 172", Hex Cap 1
17 7036-B Lockwasher, 1/4", Split 7
18 24805-67 Stud, 3/8-16 x 2 7/16" 1
19 6173-B Washer, Fender 3
20 16228-67 Mount, Engine 1
21 9032 Bearing, Ball 1
22 11141 Retaining Ring, Crankcase, Tapered 1
23 12046 Seal, Crankcase, Fan Side 1
24 26838-92 Govemor Bracket, Return Spring 1
25 26839-92 Return Spring, Governor Cable 1




SHORT BLOCK

10




TN

SHORT BLOCK

ITEM NO. PART NO. DESCRIPTION QTY.
1 4451-W Screw, 3/8-16 x 5 1/4" 4
2 6388-HB Washer, 3/8" 4
3 16649-82 Cylinder Head 1
4 16784-82 Gasket, Cylinder Head 1
5 22445-63 Ring, Piston, Standard 1

22447-63 Ring, Piston, .010 O.S. 1

22448-63 Ring, Piston, .020 O.S. 1

22449-63 Ring, Piston, .030 O.S. 1

22450-63 Ring, Piston, .040 O.S. 1

6 22587-63 Pin, Piston 1

7 11144 Ring, Retaining 2

8 11720 Stud, Cylinder Exhaust Port 2

9 16780-63A Gasket, Cylinder Base 1

10 3768 Screw, 1/4-20 x 2 1/2°, Hex Cap 7
11 7036-B Lockwasher, 1/4", Split 7
12 12098A Seal, Crankcase, Transmission Side 1
13 358 Pin, 1/4 x 1/2", Dowel 1
14 24805-67 Swd, 3/8-16 x 2 1/4 1
15 24493-82A Set, Crankcase (incl. Crankcase and Items 13-14) 1
16 24495-82 Gasket, Crankcase 1
17 23759-82 Press Ring, Crankcase, Transmission Side 1
18 11142 Retaining Ring, Crankcase 3
19 9117 Bearing, Roller 1
20 23708-82 Crankshaft Half, Transmission Side 1
21 6642 Washer, Thrust 2
22 35961-52 Bearing, Piston Pin 1
23 9070 Bearing, Crankpin 1
24 23962-63C Crankpin 1
25 23707-82A Crankshaft Half, Fan Side 1
26 23698-82 Spacer, Crankshaft 1
27 9032 Bearing, Ball 1
28 11141 Retaining Ring, Crankcase, Tapered 1
29 12046 Seal, Crankcase, Fan Side i
16150-82 Short Block (incl. Items 1-29) 1

30 23703-82A Assy., Crankshaft (incl. Items 20-25) 1

1




TRANSMISSION-SECONDARY DRIVEN

TRANSMISSION - SECONDARY DRIVEN

ITEM NO. PART NO. DESCRIPTION QTY.
1 33249-92 Half-Pulley, Fixed 1
2 3324692 Half-Pulley, Sliding 1
3 33260-92 Spring, Converter 1
4 3325092 Cam, Fixed 1
5 33254-92 Key, Square 1
6 33251-92 Ring, Snap 1
7 33244-92 Screw, Belt Ride-Out 1
8 3325292 Spacer, Sheave 1
9 3324792 Shoe, Cam 3

33245-92 Assy., Secondary Transmission (incl. Items 1-9) 1
10 36398-92 Belt, Drive 1

12



18

TRANSMISSION—PRIMARY DRIVE

TRANSMISSION - PRIMARY DRIVE

ITEM NO. PART NO. DESCRIPTION QTY.
1 36570-92 Half-Pulley, Fixed 1
2 36574-92 Half-Pulley, Sliding 1
3 36573-92 Washer, Anti-Wear 2
4 36575-92 Washer, Shoulder 1
5 36576-92 Spacer, Belt Ride-Out 1
6 36579-92 Spring, Cluich 1
7 36577-92 Bushing, Plastic 1
8 36588-92 Ring, Retaining 1
9 36572-92 Cap, Straight 1

10 36580-92 Washer, Flat 1
11 36581-92 Nut, Jam 1
12 36582-92 Screw, Self-Tapping 3
13 36571-92 Shield, Dust 1
14 36583-92 Spring, Anti-Noise 3
15 36584-92 Weight, Centrifugal 1
16 36598-92 Block, Centrifugal 3
17 36585-92 Lockwasher 1
18 36586-92 Bolt, Fixing 1

36578-92 Assy., Primary Transmission (incl. Items 1-18) 1
19 34865-82E Plug, Transmission 1

13




SPARK COIL AND CABLE

11

SPARK COIL AND CABLE

ITEM NO. PART NO. DESCRIPTION QTY.

1 31602-63 Coil Only (High Resistance, Yellow Dot) 1
31601-63A Assy., Spark Coil (incl. Spark Coil and Items 2-6) 1

2 31610-53A Mounting Bracket, Spark Coil 1
3 1240-W Screw, #10-32 x 1 12" 1
4 6716 Washer, #10, Plain Type A 2
5 7069 Lockwasher, #10 Split 2
6 7634 Nut, #10-32, Hex Cap 2
7 3991 Screw, 5/16-18 x 7/8", Hex Cap 2
8 6341-B Washer, 5/16" 4
9 7739 Nut, 5/16-18, Hex Nylok 2
10 31981-92 Cable, Spark Plug (Longer for Relocated Coil) 1
11 32301-82A Spark Plug 1
12 31601-92 Coil Only (Low Resistance, Blue Dot) 1
13 31604-92 Jumper, Coil to Resistor 1
14 31605-92 Ballast Resistor , 1.8 Ohm (Must be Used with Low Resistance 1

Coil with Blue Dot)

15 9907 Terminal 1
16 31610-92 Bracket, Coil, Light Duty (Use with Low Resistance Coil Only) 1
17 31607-63 Kit, Spark Coil (Low Resistance, incl. Items 12-14) 1




REED VALVE ANDEUEL PUMP

REED VALVE AND FUEL PUMP

ITEM NO. PART NO.  DESCRIPTION QTY.
1 27020-80A  Manifold, Oil Injection 1
2 2818 Bolt, 5/16-18 x 1 172", Hex Cap 4
3 6702-B Washer, 5/16", N-Plain 4
4 7041-B Lockwasher, 5/16", Split 4
5 24811-63 Std, 1/420 & 28 x 1 112 2
6 9993 Clamp, Hose 4
7 63501-68 Hose, Bulk 10 Ft. 1
8 26908-71B Gasket, Reed Plate 1
9 26901-71B Assy., Reed Plate (incl. ltems 10-14) 1

10 2673 Screw, #10-32 x 1/2", Brass 1
11 26906-59A  Leaf, Reed Valve 1
12 26905-59 Reed Stop 1
13 7069 Lockwasher, #10 Split 1
14 7634 Nut, #10-32 Hex Cap, Brass 1
15 27069-63B Gasket, Manifold 1
16 27099-92 Fuel Pump 1
17 27105-91 Repair Kit, Fuel Pump 1
18 27100-93 Restrictor, Pulse 1
19 3503 Screw, 1024 x 1 1/4 1

15




OIL INJECTION

N

OIL INJECTION e

ITEM NO. PART NO. DESCRIPTION

Q
e

1 62503-84 Cap, Oil Tank, with Gasket 1
2 62499-87A Oil Tank 1
3 47044-93 Bracket, Oil Tank 2
4 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 4
5 7177 Lockwasher, 5/16", Internal/External Tooth 1
6 7748-W Nut, 5/16-18, Hex Cap 4
7 2686 Bolt, 1/4-20 x 3/4", Hex Washer Head, Self-Tapping 4
8 62523-84 Clamp, Large 4
9 62534-85 Hose, 1/4" 1.D., Buk 25 Ft. 1
10 62489-85 Filter, In Line 1
11 62532-85 Hose, 1/8" 1.D., Bulk 10 Ft. 1
12 62521-84 Clamp, Small 2
13 62516-84 Valve Check 1
14 62512-84 Washer, Fitting 2
15 62511-84 Hollow Screw, Intake Fitting 1
16 7624 Locknut, #10-24 2
17 62522-85 Pump, Oil 1
18 12010 Seal, Oil Pump 1
19 2502 Screw, #10-24 x 12", Self-Tapping 1
20 62508-84A Cover, Ignition and Pump Mount 1
21 61253-89 Retainer Plate, Oil Seal 1
22 3503 Screw, #10-24 x 1 1/4" 1
23 3502 Screw, #10-24 x 3/4" 1
24 62527-90 Cable, Control 1
25 26832-83 Stop, Cable End 1



IGNITION AND FAN HOUSING

IGNITION AND FAN HOUSING

ITEM NO. PART NO. DESCRIPTION QTY.
1 20006-90 Fan Housing 1
2 9927 Clip, Cable 1
3 16228-67 Mount, Engine 1
4 6173-B Washer, Fender 1
5 24805-67 Stud, 3/8-16 x 2 14" 1
6 12011 Seal, Qil 1
7 2502 Screw, #10-24 x 1/2", Self-Tapping 8
8 20017-82A Shroud, Air 1
9 1370-W Screw 4
10 8689 Rivet, Pop 4
11 7778 Locknut, 3/8-16, Hex Nylok 1
12 30500-86 Rotor, Ignition 1
13 30509-86 Assy:, Ignition Module 1
14 29072-80 Screen, Fan ' 1

17



STARTER—-GENERATOR




STARTER-GENERATOR

ITEM NO. PART NO. DESCRIPTION

Q
<

1 4734 Bolt, 5/16-18 x 1 1/4", Hex Flange 1

2 29941-81 Strap, Starter-Generator 1

3 5445-W Bolt, 5/16-18 x 1 1/4", Carriage 1

4 31476-79 Bracket, Starter-Generator 1

5 8997 Bushing 2

6 30083-69E Generator, Starter 1

7 36389-72B Belt, Starter-Generator 1

8 8161 Locknut, 5/16-18, Hex Flange 13

9 3427 Screw, 5/16-18 x 3 1/2", Hex Cap 1

10 6333 Washer, 5/16", W-Plain 1

11 26837-90 Bracket, Governor Cable 1

12 3728 Screw, 1/4-20 x 1/2", Hex Cap 1

13 9958 Clamp, Steel 1

14 7742 Locknut, 1/4-20, Three-Way Crown 1

15 3787-B Screw, 1/4-20 x 3/4", Hex Cap 1

16 7036-B Lockwasher, 1/4" Split 1

17 7688-BS Nut, 1/4-20, Hex Cap 1

18 30449-77 Hardware Kit, Pulley, Brush Holder, Bearing Piate 1
19 31551-72B Pulley 1
20 30111-77 Cover, Drive End 1
21 30447-77 Spacer 1
22 30153-77 Bearing, Ball 1
23 30152-77 Plate, Bearing Holder 1 |
24 30877-77 Woodruff Key, Pulley 1 |
25 30860-77 Armature 1 |
26 30154-77 Bearing, Ball 1 |
27 30098-77 Frame and Coils 1
28 30394-77 Hardware Kit, Terminal DF 1 5
29 30395-77 Hardware Kit, F1 and F2 Terminals 1
30 30210-77 Coil, Field, with Studs 1 §
31 30448-77 Screw, Pole Shoe 4
32 34351-77 Holder, Brush 1
33 30443-77 Brush, Single 1 g
34 30445-77 Spring, Brush 1
35 30444-77 Wire, Connecting Brush 1
36 30110-77 Cover, Rear 1
37 30446-77 Hardware Kit, Terminals A1 and A2 1 ;
38 30461-77 Bolt, Through 1 :
39 30442-77 Cover, Brush 1 :

:
é
g
P>
&
z
E
:
»
:
:
2
g
3
3
=
:
£

19

EEeT M hara Ve IR



CARBURETOR-WHL 10, HORIZONTAL CHOKE SHAFT

Q
”m

23

20



CARBURETOR-WHL 10, HORIZONTAL CHOKE SHAFT

Q
<

ITEM NO. PART NO. DESCRIPTION

1 27744-82 Dust Seal, Throttle Shaft 1

2 27126-82 Gasket, Carburetor 2

3 27764-87 Float Bowl 1

4 27765-87 Assy., Throttle Shaft 1
5 27766-87 Disc, Throttle Shaft I

6 27227-81 Block, Carburetor 1

7 27730-87 Shaft, Choke 1

8 27769-87 Disc, Choke Valve 1

9 27770-87 - Float 1

10 27773-87 Plug, Cup 18" 2
11 27774-87 Plug, Welch 3/8" 1
12 27775-87 Plug, Welch 5/16" 1
13 27718-87 Screw, Throttle and Choke Disc 4
14 27780-87 Plug, Float Retainer 1
15 27781-87 Screw, Idle Speed Adjustment 1
16 27782-87 Spring, Low Speed Screw 1
17 27783-87 Spring, Idle Screw 1
18 27784-87 Spring, Throttle Shaft 1
19 27785-87 Spring, Choke Shaft 1
20 27789-87 Main Jet, .042 1
27857-88 Main Jet, .038 1

27858-88 Main Jet, .035, High Altitude 1

21 27740-87 Dust Seal, Choke Shaft 1
22 27100-87 Nozzle, Fuel Inlet 1
23 27288-88 Assy., Choke Control Cable (P4G, G4S, GU4) 1
27290-92 Assy., Choke Control Cable (C6G) 1

24 27763-87 Kit, Carburetor Repair 1
25 27255-86 Spring, Choke Cable 1
26 27257-86 Spacer, Choke Return, Lever End 1
27 27256-86 Spacer, Choke Return, Casing End 1
28 27000-88 Kit, Choke Spring and Spacer (incl. Items 25-27) 1
29 27693-89 Kit, Needle and Spring 1
27158-87C Carburetor, Complete (incl. Items 1-29) 1

30 27768-87 Swivel Assy., Choke Lever 1
31 27274-85 Lever, Throttle Shaft 1

21




9

12

10 &

\@) N

Q -——16
N P
AIR CLEANER
ITEM NO. PART NO. DESCRIPTION QTY.

1 29130-71 Assy., Air Cleaner (incl. Item 2) 1
2 29131-71 Element, Filter 1
3 9958 Clamp, Steel 1
4 6703-B Washer, 1/4", N-Plain 2
5 8119-wW Nut, 1/4-20, Wing, Self-Locking 1
* 29139-83B Decal, Air Cleaner 1
6 29135-71 Clamp, Dust Unloader 1
7 29132-71 Unloader, Dust 1
8 29108-82 Stud, 1/4-20 x 9.44", Air Cleaner 1
9 29142-71 Gasket, Air Cleaner 1
10 29157-88 Elbow, Air Intake - 1
11 29000-89B Hose, Air Cleaner 1
12 9955 Clamp 2
13 2511 Screw, #8-32 x 44" 3
14 29111-87 Cup-Adapter, Carburetor 1
15 27127-87 Gasket, Carburetor 1
16 7743 Nut, 1/4-20 Lock 1

* Not Pictured in Hlustration

22




GOVERNOR

GOVERNOR

ITEM NO. PART NO. DESCRIPTION QTY.
1 4319 Screw, 3/8-24 x 1", Hex Cap 1
2 4703191 Bracket, Governor Cable 1
3 7775 Locknut, 3/8-24, Hex Nylok 1
4 26824-92 Amn, Govemnor 1
5 41833-92 Spring Return, Governor 1
6 26832-83 Stop, Governor Cable 1
7 26827-91A Assy., Govemnor Cable, Adjustable (incl. Items 8-9) 1
8 26831-83A Inner Wire, Governor 1
9 11407 Bellow 1

23




ACCELERATOR LINKAGE

24



ACCELERATOR LINKAGE

ITEM NO. PART NO. DESCRIPTION QTY.
1 40508-92 Pedal, Accelerator (Gas) 1
40468-92 Pedal, Accelerator (Electric) 1
2 40511-89 Pad, Accelerator Pedal 1
3 8700 Rivet, 1/4", Plastic 2
4 40805-89A Shaft, Kick Off i
5 10502 Bushing, Kick Off Shaft 2
6 11805 Spring, Pedal Return 1
7 40801-89 Assy., Link 1
8 601 Pin, Roll 1
9 534 Pin, Cotter 2 Gas, 3 Elec.
10 40803-89A Link 1
11 6150-W Washer 1
12 6716 Washer, #10, Plain 2
13 216 Pin, Clevis 2
14 217 Pin, Clevis 1
15 10500 Bushing, Accelerator Pedal 2
16 6703-B Washer, 1/4", N-Plain 3
17 515 Pin, Cotter 2
18 3454-BS Screw, 1/4-20 x 1 3/4", Hex Cap 1
19 7688-BS Nut, 1/4-20, Hex Cap 2
20 2551-W Bolt, 1/4-20 x 1", Accelerator 1
21 7742-BS Locknut, 1/4-20, Three-Way Crown 2
22 40504-89 Rod, Microswitch (P4G, G4S, C6G, GU4, GD4) 1
23 10501 Bushing, Split Microswitch Rod 1
24 31067-63 Washer, .34 x 1.63 x .06 1
25 7624 Locknut, #10-24, Hex Nylok 2
26 40514-90 Rod, Acelerator (PAE, E4S) 1
40550-92 Rod, Accelerator (C6E) 1
40516-89A Rod, Accelerator (EU4, ED4) 1
40492-92 Rod, Accelerator (GU4, GD4) 1
4051791 Rod, Accelerator (C6G) 1
27 42269-70 Pin, Clevis 1
28 73062-86A Yoke, Clevis, R.H. (Electric) 1
29 11803 Spring, Linkage 1
30 11704 S-Hook, 1" 1
31 10011 Cable Tie 3
32 11707 S-Hook, 3/4" 1
33 40815-89 Cable Assy., Accelerator (incl Items 29-32 and 44) 1
34 40511-78 Clamp, Cable 1
35 2685-W Screw, #10-24 x 5/8", Self-Tapping 2
36 71513-88 Spring, Return 1
37 47390-89 Bracket, Spring 1
38 2503 Screw, #4-40 x 1 1/2" 2
39 71506-93 Microswitch (Gas Only) 1
40 11406 Boot, Accelerator Cable 2
41 4731593 1

Spacer, Microswitch

25




BRAKE LINKAGE

26




BRAKE LINKAGE

ITEM NO. PART NO. DESCRIPTION QTY.
1 42461-92 Pedal, Parking Brake 1
2 42408-89 Pad, Parking Brake 1
3 8700 Rivet, 1/4", Plastic 4
4 498 Pin, 3/16 x 3", Clevis 2
5 42452-86 Spring, Parking Brake Return 1
6 6716 Washer, #10, Plain 6
7 515 Pin, 1/16 x 3/4", Cotter 3
8 8126 Nut, Speed 1
9 42456-91 Clevis, Parking Brake, without Threads 1

10 42456-86 Clevis, Parking Brake 1
11 42455-91 Rod, Parking Brake 1
42450-91 Assy., Parking Brake Rod (incl. Items 6 & 9-13) 1

12 4245791 Spring, Parking Brake Rod 1
13 7638 Nut, #10-32, Hex Cap 1
14 42407-89 Pad, Brake Pedal 1
15 42410-92 Pedal, Brake 1
16 7776-W - Locknut, 3/8-24, Hex Nylok, Thin 1
17 4457 Bolt, Shoulder Brake 1
18 42471-88 Bearing, Plastic Split 1
19 42451-86 Ratchet, Brake 1
20 6703-B Washer, 1/4”, N-Plain 3
21 534 Pin, 3/32 x 1", Cotter 3
22 611 Pin, .25 x 1", Roll 1
23 502 Pin, Clevis 1
24 499 Pin, 1/4 x 1 12", Clevis 2
25 73062-86A Yoke, Clevis 1/4-28, R.H. 1
26 26251-30A Bushing, Brake Tube 2
27 4455 Bolt, Shoulder, 4" 1
28 7725 Locknut, 5/16-24. Hex Nylok 1
29 7676 Nut, 1/4-28, Hex Cap 1
30 42406-91 Rod, Brake (All Models Except Columbia Shuttle) 1
41517-91 Rod, Brake (C6E Only) 1

4151991 Rod, Brake (C6G Only) 1

31 7677 Nut, 1/4-28, Hex Jam, LH. 1
32 73061-86A Yoke, Clevis, 1/4-28, L.H. 1
33 40509-67 Spring, Brake Return 1
34 42402-89 Equalizer, Brake 1
* 9853 Fitting, Lubrication 1
* 11403 Rubber Bumper, Brake Pedal 1
42409-89B Assy., Brake Pedal (incl. Items 1-7 & 14-26) 1

* Not Pictured in Ilustration

27




BRAKE ASSEMBLY

15

28



BRAKE ASSEMBLY

ITEM NO. PART NO. DESCRIPTION QTY.
1 497 Pin, 5/16 x 7/8", Clevis 2
2 520-W Pin, 1/8 x 1", Cotter 2
3 42395-92A Assy., Brake Cable (Right Cable for G4S, P4G, EU4, GU4) 1
* 42400-89A Assy., Brake Cable (Right Cable for C6E, C6G, P4E, E4S & 1

Left Cable for EU4, GU4)
* 42401-89A Assy., Brake Cable (Left Cable for P4E, P4G, G4S, E4S, 1
C6G & C6E)

4 41820-86 Actuator Assy., Brake 2
5 41822-86 Cover, Dust 2
6 - 41821-86 Assy., Adjuster 2
7 41819-86A Brake Shoe, Single 4
8 41817-86 Retainer Assy., Brake Shoe 2
9 41816-86 Spring, Brake Shoe 1
10 47757-88 Bracket, Bake Drum, Left Side 1
* 47756-88 Bracket, Base Drum, Right Side 1
11 41823-86 Cap, Rubber, Adjuster Bolt 2
12 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 8
13 7041-B Lockwasher, 5/6", Split 8
14 T748-W Nut, 5/16-18, Hex Cap 8
15 41815-86 Drum, Brake 2
16 11035 E-Ring 4

41813-86A Assy., Brake, Left (incl. Items 4-9 & 11) 1

41814-836A Assy., Brake, Right 1
* 9990-W Clamp, Brake Hose 1

* Not Pictured in Illustration

29




FRONT SUSPENSION

30




FRONT SUSPENSION

ITEM NO. PART NO.

DESCRIPTION

E

1 47598-92
2 3775
3 7778
4 43929-88
* 43929-88A
5 4253
6 57054-90
7 7825
8 57160-88
* 58000-88
9 43938-86
10 9853
11 45407-90
12 6334
13 3452
14 43946-88
15 43937-86
16 43950-88
17 45399-90A
18 6801
19 1775
20 5706
21 7685
22 7825
23 3406

* Net Pictured in Illustration

Retainer Plate, Leaf Spring
Screw, 3/8-16 x 2", Hex Cap
Locknut, 3/8-16, Hex Nylok
Spring, Leaf (Gas)

Spring, Leaf (Electric)
7/16-20 x 3 1/2", Hex Cap
Weldment, King Pin
Locknut, 7/16-20, Hex Nylok
Assy., Steering Arm, Right (incl. Items 9-10)
Assy., Steering Arm, Left
Bushing (.62 LD.)

Fitting, Lubrication
Mounting Bracket, A-Arm
Washer, 7/16", N-Plain
Screw, 3/8-24 x 8", Hex Cap
Adjuster, Camber

Bushing (.75 L.D.)
Tube-Spacer A-Arm

Assy., A-Arm (incl. Items 9-10 & 15)
Washer, 375 x 15x 1.8
Locknut, 3/8-24, Hex Nylok
Spacer, A-Arm

Locknut, 1/2-13, Nylok Thin
Locknut, 7/16-20, Hex Nylok
Screw, 1/2-13 x 3", Hex Cap

RN D OB B NN ONO0 s O\ s B e

31



STEERING GEAR

20

32

& 5

w Bl

N E
g




STEERING GEAR

ITEM NO. PART NO. DESCRIPTION QTY.
1 57168-92 Boot, Steering 2
2 10101 Clamp, Steering Boot 2
3 57172-92 Ball End, Steering Gear, (incl. Tie Rod) 2
4 57190-88 Washer, Lock, Steering 2
5 57166-88 Washer, Steering 2
6 53960-88 Housing, Steering Gear 1
7 57171-90 Rack, Steering Gear 1
8 43902-88 Bearing, Steering Sieeve 1
9 57176-88A Spring, Steering Gear 1

10 57228-88 Plate, Steering 1
11 860 ' Ring, Retaining 1
12 43900-88 Bushing, Pinion 1
13 57180-90 Pinion, Steering Gear 1
14 9001 Bearing, Ball 1
15 862 Ring, Retaining 1
16 861 Ring, Retaining 1
17 57183-88 Seal, Oil 1
18 43901-88 Bearing, Steering Rack 1
19 7830 Nut, 7/16-20, L.H. Jam 2
20 43958-88 Assy., Tie Rod End, L.H. Thread 2
21 7825 Locknut, 7/16-20, Hex Nylok 1
22 4716-W Screw 3/8-16 x 1 1/4", Hex Cap 3
23 7038 Lockwasher, 3/8 Split 3

93249 Assy., Rack & Pinion (incl. Items 1-18) 1

57177-90 Replacement, Rack & Pinion Set (incl. Items 7, 13 & 17) 1

33



STEERING WHEEL AND COLUMN

34



STEERING WHEEL AND COLUMN

ITEM NO. PART NO. DESCRIPTION QTY.
1 57085-84A Wheel, Steering 1
2 7995 Locknut, 5/8-18, Hex Nylok 1
3 57089-84A Holder, Scorecard 1
4 57095-88 Shaft, Steering 1
5 4036 Screw, 5/16-24 x 1 1/2", Hex Cap 1
6 7725 Locknut, 5/16-24, Hex Nylok 1
7 0853 Fitting, Lubrication 2
8 9029 Bearing, Steering Column, Lower 1
9 57140-86A Assy., Steering Column 1

10 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 4
11 6702-B Washer, 5/16", N-Plain 6
* 7177 Washer, Ground Wire Internal/External Tooth 2
12 7740-B Locknut, 5/16-18, Two-Way Center 4
13 57067-87 Bearing, Steering Column, Upper 1
14 53276-86A Label, Operating Instructions (Gas) 1
* 53277-86A Label, Operating Instructions (Electric) 1
15 6655 Washer, .63 x 1.5 x .12 1
16 2638 Screw, #6 x 3/4", Pan Head, Self-Tapping 4
17 57098-84A Collar, Steering Wheel 1

* Not Pictured in Illustration

35



REAR BUMPER-P4G,
G4S, EAS, GU4, EU4

P4E

REAR BUMPER - P4G, P4E, G4S, E4S, GU4, EU4

ITEM NO. PART NO. DESCRIPTION QTY.
1 91008-91A Bumper, Rear Side (P4E, P4G, EU4, GU4) 2
2 91006-91A Bumper, Rear Center (PAE, P4G, EU4, GU4) 2
3 5400-BS Bolt, 5/16-18x1", Split (P4G, P4E, EU4, GU4) 2
4 7041-B Lockwasher, 5/16", Split (PAG, P4, EU4, GU4) 2

& (GAS, E4S) : 6
5 T748-B Nut, 5/16-18, Hex Cap (PAG, P4E, EU4, GU4) 2

& (G4S, EAS) 6
6 5452-BS Bolt, 5/16-18 x 5/8", Carriage (P4E, P4G, EU4, GU4) 2
7 7740-B Locknut, 5/16-18, Two-Way Center (P4E, P4G, GU4, EU4) 2
8 5449-BS Bolt, 5/16-18 x 1 1/2", Step (G4S, EAS) 6
9 52329-85 Spacer, Plastic (G4S, EA4S) 6
10 31067-63 Washer, 5/16", Fender (G4S, E4S) 2
11 44914-88A Bumper, Rear (G4S, E4S) 1

36




WHEELS

WHEELS

ITEM NO. PART NO. DESCRIPTION QTY.
1 43646-79 Hub, Grease Cap 2
2 7947-B Nut, 5/8-18, Slotted Hex 2
3 559 Pin, 1/8 x 1 1/4", Cotter 2
4 6655 Washer, 63 x 1.5 x .12 2
5 9030 Bearing, Ball 2
6 43481-89 Hub, Wheel Assy. 2
7 41199 Bolt, Mounting, Wheel Hub 8
8 43152-66 Nut, 1/2-20, Tapered Wheel 16
9 9031 Bearing, Ball 2
10 12030 Seal, Oil 2
11 43156-63 Value, Rim 4
12 43158-65 Stem Extension, Valve 4
13 42996-83 Rim, Wheel, White 4
14 43106-87 Tire, Terragard 4
* 40081-87 Assy., Tire/Wheel 5.70, EU4 Only - D.O.T. Rated 4
* 43108-87 Tire, 5.70, EU4 Only - D.O.T. Rated 1
15 40980-87 Assembly, Tire/Wheel, Terragard (P4G, P4E, C6G, C6E, EAS, 4

* Not Pictured in Illustration

G4S, GU4) (incl. Items 13-14)

37




CONTROL PANEL, AND FLOORMATS

FRONT HOUSING,

7

2

38




FRONT HOUSING, CONTROL PANEL, AND FLOORMATS

* Not Pictured in Ilustration

ITEM NO. PART NO. DESCRIPTION QTY.
1 2363-BS Screw, 5/16-18 x 1 1/2", Flat Head 2
2 6250-B Washer, Finish 2
3 6266 Washer, Rubber 2
4 50300-86 Front Body, Universal 1
5 6607-W Spacer 4
6 6000-B Washer, 5/16", W-Plain 6
7 7710-W Locknut, 5/16-18, Hex Nylok, Thin 2
8 53000-89A Plate, Logo 1
84205-92 Logo Plate, Columbia (Utilitrucks, Shuttles, Trams, Runabouts) 1
9 7742 Locknut, 1/4-20, Jam 2
10 2551-W Screw, 1/4-20 x 1", Hex Cap 2
11 8693 Rivet, .20 Dia. x .562, Pop 7
12 11718 Fasteners, Self-Locking 2
13 50189-88 Trim, Control Panel 1
14 5018791 S-Trim, L.H. 1
* 50188-91 S-Trim, R.H. 1
15 31410-88 Holder, Drink 2
16 53262-88A Label, Etiquette (Golf Car Only) 1
17 6400791 Ball Holder 1
18 3748-BS Screw, 1/4-20 x 7/16", Self-Tapping 2
19 11418-A Grommet 1
20 2602 Screw, 1/4-20 x 1 1/4", Pozi Head 4
21 6703-B Washer, 1/4", N-Plain 4
22 7036-B Lockwasher, 1/4". Split 4
23 50190-86 Jacknut, Control Panel 4
24 50180-91 Panel, Control (P4G, G4S) 1
50181-92 Panel, Control (P4E, E4S) 1
50003-92 Panel, Control (C6E, C6G, EU4, ED4) 1
50004-92 Panel, Control (GU4, GD4) 1
25 8674 Rivet, Expansion 4
26 8480 Rivet, .187 Dia. x 375, Pop 4
27 50254-91 Trim, Floorboard, Right, E4S & G4S 1
* 50255-91 Trim, Floorboard, Left, E4S & G4S 1
* 50316-91 Trim, Floorboard, Right, PAE & P4G 1
* 50315-91 Trim, Floorboard, Left, P4E & P4G 1
* 50451-92 Trim, Floorboard, Left, EU4, ED4, GU4 & GD4 1
* 50452-92 Trim, Floorboard, Right, EU4, ED4, GU4 & GD4 1
* 50455-92 Trim, Floorboard, Left, C6E & C6G 1
* 50456-92 Trim, Floorboard, Right, C6E & C6G 1
28 50705-89 Floormat (Classic and Eagles) 1
* 50706-92 Floormat (Utilitruck and Shuttle) 1
29 8200 Push Fastener 2
30 8681 Rivet, .246 Dia. x 315, Plastic 11
31 50177-89 Side Panel, Left 1
* 50176-89 Side Panel, Right 1
32 6716 Washer, #10, Plain 4 :
33 53266-89A Label, On/Off Choke (Gas Only) 1 ;
5326392 Label, On/Off (Electric Only) 1
34 53268-88A Label, Wamning (Classic & Eagle) 1
* 53016-89 Label, Warning I (Utilitruck) 1
* 53017-89 Label, Waming II (Utilitruck) 1 :
* 53017-90B Label, Warning (Shuttle) 1
* 53270-91 Logo, U.S.A. 1
35 8701 Rivet, .246 Dia., Plastic 10
5

39



j; |
l

"\
NA

|

/‘

BAG HOLDER—-P4G, P4E|
sj

L

&

/é /
11 ()
_® \ >
13
.
BAG HOLDER - P4G, P4E
ITEM NO. PART NO.  DESCRIPTION QTY.

1 53403-89A Weldment, Bag Holder 1
2 53474-92 Trim, Bag Cradle 1
3 53472.84 Buckle, Bag Holder 2
4 8684 Rivet, .187 Dia., x .50, Pop 6
5 6716 Washer, #10 Plain 4
6 53473-88 Strap, Bag Holder 1
7 53475-88 Spacer 1
8 5206-BS Screw, 5/16-18 x 1", Pan Head 2
9 53405-89 Pad, Bag Holder 2
10 31067-63 Washer, Fender 2
11 7041-B Lockwasher, 5/16", Split 2
12 7748-B Nut, 5/16-18, Hex Cap 2
13 51504-89 Bracket, Bag Holder 2

53402-89A Cradle Assy., Bag Holder (incl. Items 1-13) i

N
o

7
'&;\,.M




3 VV\" J,

BAG HOLDERS-G4S, EA4S

BAG HOLDER - G4S, E4S

ITEM NO. PART NO. DESCRIPTION QTY.
1 7753 Nut, 5/16-24, Hex Cap 2
2 7041-B Lockwasher, 5/16", Split 2
3 6702-B Washer, 5/16", N-Plain 2
4 61605-36 Stod 2
5 53481-89A Holder, Bag 1
6 53474-92 . Trim, Bag Holder 1
7 53472-84 Buckle, Bag Holder 2
8 8684 Rivet, .187 Dia. x 50, Pop 6
9 6716 Washer, #10 Plain 4

10 53473-88 Strap, Bag Holder 1
11 53475-88 Spacer 1
12 53406-89 Assy., Bag Holder (incl. Items 5-11) 1

41



SEELEN
™
o |
e 7

o N

G4S, EAS

P4E,

FRAME AND SUSPENSION-P4G,

42



FRAME AND SUSPENSION - P4G, P4E, G4S, E4S

ITEM NO. PART NO.

DESCRIPTION

Q
=

47815-88A
5400-BS
7041-B
7748-W
47048-93
47038-93
47051-93
47059-93
54514-89
5707
85210-42A
7685
3407
47452-92
47039-89
47451-92
47040-89
54564-73
54565-86
54515-89
54516-89
13 3950

14 6568-B
15 47524-66
16 7812-W
17 4434-W
18 7775

19 54641-89

bt ond

[
oE R K R R SOOI\ # * % LN -

20 59594-92
21 8700

* Not Pictured in Illustration

Bumper, Front

Bolt, 5/16-18 x 1", Carriage
Lockwasher, 5/16 Split

Nut, 5/16-18, Hex Cap
Assy., Frame, PAG

Assy., Frame, PAE

Assy., Frame, G4S

Assy., Frame, E4S

Absorber, Shock (incl. Items 7-8)
Spacer, Shock Absorber
Bushing, Rubber

Locknut, 1/2-13, Nylok, Thin
Screw, 1/2-13 x 2 1/4", Hex Cap
Assy., Rear Fork, P4G
Assy., Rear Fork, P4E

Assy., rear Fork, G4S

Assy., Rear Fork, E4S
Spring, Rear, P4G

Spring, Rear, P4E

Spring, Rear, G4S

Spring, Rear, E4S

Screw, 1/2-20 x 4", Hex Cap
Washer, .39 x .58

Bushing, Rear Fork

Locknut, 1/2-20, Hex Nylok
Screw, 3/8-24 x 3 1/4", Hex Cap
Locknut, 3/8-24, Hex Nylok
Dampener, Spring

Plate, VIN., G4S

Plate, V.LN., P4G

Plate, VIN., E4S

Plate, V.IN., P4E

Pad, Fender Wall

Rivet, 1/4", Plastic

ooN»--u—-—HNAANNANF-n—--o—tt—t—p-tr—cooo.lxoo.hn—-v—t—-.—NNNv—A

43



REAR BODY,

SEATS, AND HANDRAILS—-G4S, E4S

Pa
3

¥
s




REAR BODY, SEATS, AND HANDRAILS - G4S, E4S

ITEM NO. PART NO. DESCRIPTION QTY.
1 11417-A Grommet 2
2 53547-82 Reinforcement Ring, Bag Rack 2
3 8321 Rivet, .125 Dia. x .50, Pop 6
4 52631-88A Handrail, Left 1
* 52630-88A Handrail, Right 1
5 2369 Screw, 5/16-18 x 1", Self-Tapping 6
6 7041-B Lockwasher, 5/16", Split 18 Gas, 22 Elec.
7 6801 Washer, 5/16", Fender 6
8 6333 Washer, 5/16", W-Plain 13 Gas, 11 Elec.
9 52948-88 Cover, Seat Back 2
10 2272 Screw, #10 x 3/4", Oval Head 4
11 52935-89A Frame, Seat Back 2
12 2367 Screw, 1/4-20 x 1 1/2", Oval Head 8
13 2001-BS Screw, 1/4-20 x 2", Oval Head 8
14 47487-90 Strap, Seat 4
15 6257-W Washer, 1/4", Fender 20
16 © 6703-B Washer, 1/4", N-Plain 5
17 7036-B Lockwasher, 1/4", Split 13
18 7688-BS Nut, 1/4-20, Hex Cap 13
19 50278-67B Mat, Bagwell, Right 1
* 50279-67B Mat, Bagwell, Left 1
20 8692 Rivet, .156 Dia. x .25 Pop 10
21 52109-87 Stud, 5/16-18 4
22 50334-85 Strap, Body Limit 1
23 3787-B Screw, 1/4-20 x 3/4", Hex Cap 1
24 50332-90 Reinforcement Weldment, Body 1
25 53491-65 Plate, Reinforcement , 2
26 1357-W Screw, 1/4-20 x 1", Oval Head 4
27 7742 Locknut, 1/4-20, Three-Way Crown 4
28 50336-90A Assy., Prop Rod 1
29 50337-85 Clip, Prop Rod 1
30 50352-88A Assy., Body Support 1
31 2420 Screw, 1/4-20 x 3/4", Pozi Head 4
32 50271-65 Hinge, Body 2
33 4391 Screw, 5/16-24 x 5/8", Hex Cap 4
34 7727 - Locknut, 5/16-24, Hex Nylok 4
35 T748-W Nut, 5/16-18, Hex Cap 6 Gas, 4 Elec.
36 2818 Screw, 5/16-18 x 1 1/2", Hex Cap 6 Gas, 12 Elec.
37 6702-B Washer, 5/16", N-Plain 4 Gas, 8 Elec.
38 52944-87 Hinge, Seat Bottom 1 Gas, 2 Elec.
39 50225-85 Label, Caution, Prop Rod 1
40 61255-84 Decal, Eagle - Blue, Right Side 1
61256-84 Decal, Eagle - Blue, Left Side 1
61257-84 Decal, Eagle - Black, Right Side 1
61258-84 Decal, Eagle - Black, Left Side 1
41 52083-87 Label, Brake Adjustment 1
42 52945-88 Cushion, Bottom 1 Gas, 2 Elec.
52939-88 Cushion, Bottom, Left (Gas Only) 1
43 52936-90 Cushion, Seat Back 2
44 52937-86 Spacer, Bottom Cushion 2 Gas, 4 Elec.
45 50321-90 Body, Golf Car, G4S 1
50322-90 Body, Golf Car, E4S 1
46 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 2 Gas, 4 Elec.
47 8144 Nut, Push 1

* Not Pictured in Hlustration

45



PAE

SEATS, AND HANDRAIL-P4G,

CLAM SHELL BODY,

46



CLAM SHELL BODY, SEATS, AND HANDRAILS - P4G, P4E

ITEM NO. PART NO.

DESCRIPTION

Q
=

SO0 TAW LN

[
(=Y

o ek ek b b
[« WV BE YTV S ]

37

*Not Pictured in Illustration

50183-89
50182-89
51501-89A
84924-89A
84925-80A
52001-89A
52948-88
52004-92
50201-89A

50202-89A

52100-87
6000-B
7041-B
7748-B
2667
8698
50308-91
5400-BS
50203-89
- 50271-89
50204-89
50271-65
5206-BS
6702-B
5208-BS
5207-BS
8200
7740-BS
40819-91
40818-91
50334-89
71513-87
4068
3419
2001-BS
11402
47055-89A
59607-64A
51503-89
51503-91
12301

Body, Mid, Universal

Body, Rear, Universal

Seat, Backrest

Handrail, Left

Handrail, Right

Cushion, Back

Cover, Seat Back

Seat, Bench

Bagmat, Left

Bagmat, Right

Stud, 5/16-18 x 2 1/4"

Washer, 5/6", W-Plain
Lockwasher, 5/16", Split

Nut, 5/16-18, Hex Cap

Screw, 5/16-18 x 2", Hex Cap
Rivet, .187 Dia. x .250, pop
Guide, Side Body

Bolt, 5/16-18 x 1", Carriage
Doubler, Front

Hinge, Front

Doubler, Rear

Hinge, Rear Body

Screw, 5/16-18 x 1", Pan Head
Washer, 5/16", N-Plain

Screw, 5/16-18 x 2 1/2", Pan Head
Screw, 5/16-18 x 2", Pan Head
Fastener, Push

Locknut, 5/16-18, Hex Cap

Limit Cable, Rear

Limit Cable, Front (P4G Only)
Strap, Limiter (P4E Only)

Spring, Return (Front Limit Strap)
Screw, 5/16-18 x 2 1/27, Hex Cap
Screw, 5/16-18 x 2 1/4", Hex Cap
Screw, 1/4-20 x 2", Oval Head
Plug, Bumper

Brackett, Rear Body

Kit, Splash Guard with Fasteners
Support, Front Body Seat

Support, Front Body Seat (C6G, C6E)

Seal, Body

et DD B OO i B e e R RN BRSBTS A i 1000

47



48

FRAME AND SUSPENSION-C6E,

ceG




FRAME AND SUSPENSION - C6E, C6G

ITEM NO. PART NO.

DESCRIPTION

Q
<

1 47815-88A
2 5400-BS
3 7041-B
4 7748-B
5 47069-93
47047-93
6 54514-89
7 5707
8 8521042A
9 3407
10 7685
11 47039-89
47452-90
12 3950
13 6568-B
14 47524-66
15 7812-W
16 54641-89
17 54565-86
18 4434-W
19 7775
*
20 59594-92
21 8700

* Not Pictured in Hlustration

Bumper, Front

Bolt, 5/16-18 x 1 1/8", Carriage
Lockwasher, 5/16", Split

Nut, 5/16-18, Hex Cap

Assy., Frame, C6E

Assy., Frame, C6G

Absorber, Shock (incl. Items 7-8)
Spacer, Shock Absorber

Bushing, Rubber

Screw, 1/2-13 x 2 1/4", Hex Cap
Locknut, 1/2-13, Nylok, Thin
Assy., Rear Fork, C6E

Assy., Rear Fork, C6G

Screw, 1/2-20 x 4", Hex Cap
Washer, .39 x .58

Bushing, Rear Fork

Locknut, 1/2-20, Hex Nylok
Dampener, Spring

Spring, Rear

Screw, 3/3-24 x 3 1/4", Hex Cap
Locknut, 3/8-24, Hex Nylok
Plate, V.ILN.

Pad, Fender Wall

Rivet, 1/4", Plastic

OO D =t B BN NI DD BN it bt 00 GO 42 00 B et bt DD NI DD et

49



AND HANDRAIL

SEATS,

COLUMBIA SHUTTLE BODY,

50




COLUMBIA SHUTTLE BODY, SEATS, AND HANDRAIL

o ITEM NO. PART NO. DESCRIPTION QTY.
1 51567-90A Cushion, Seat Back 2
2 51566-90A Cushion, Seat Bottom 2
3 2002 Screw, 1/4-20 x 1 3/4", Oval Head 16
4 84924-839A Handrail, Left 2
5 84925-839A Handrail, Right 2
6 50160-91 Body, Mid (Gas Only) 1
50183-89 Body, Mid (Electric Only) 1
7 52109-87 Stud, 5/16-18 x 2 1/4" 8
8 6000-B Washer, 5/16", W-Plain 8
9 7041-B Lockwasher, 5/16", Split 28 C6G, 26 C6E
10 7748-B Nut, 5/16-18, Hex Cap 28 C6G, 26 C6E
11 50203-89 Doubler, Front Hinge 4
12 5400-BS Bolt, 5/16-18 x 1", Carriage 8
13 50271-89 Bracket, Hinge 4
14 31067-63 Washer, Fender 4 Gas, 2 Elec.
15 2818 Screw, 5/16-18 x 1 1/2", Hex Cap 2
16 7740-B Nut, 5/16-18, Three-Way Centerlock 2
17 50058-92 Rear Body, Front (Gas Only) 1
50059-90A Rear Body, Front (Electric Only) 1
18 51503-91 Support, Seat (Gas Only) 1
51503-89 Support, Seat (Electric Only) 1
19 2667 Serw, 5/16-18 x 2", Hex Cap (Gas Only) 2
20 50065-91 Body, Rear Deck (Gas Only) 1
50062-90 Body, Rear Deck (Electric Only) 1
90700-92 Assy., Rear Deck (incl. Items 8-10, 21-25) 1
21 90701-92 Pad, Rear Deck 1
22 43900-88 Bushing 6
23 6801 Washer, 3/8 x 1.5 x 1.8 4 Gas, 6 Elec.
24 6702-B Washer, 5/16", N-Plain 10
25 5449-BS Bolt, 5/16-18 x 1 1/2", Carriage 10
* 50334-89 Limiter Strap, Front (Electric Only) 1
* 40818-91 Limiter Cable, Front (Gas Only) 1
* 59607-64A Kit, Splash Guard 4
* 8204 Fastener, Push 22
26 91066-91A Bumper, Rear 1
27 91068-92 Bumper, Rear Side 1
* 50705-90 Floor Mat, Rear 1
28 52329-85 Spacer, Plastic 2 Gas, 4 Elec.
* 25590-91 Spacer, Angled (Gas Only) 2
29 50308-91 Guide, Body 4
30 8698 Rivet, Pop - 8

* Not Pictured in Ilustration

51



BODY SOUND PACKAGE-P4G

BODY SOUND PACKAGE - P4G

ITEM NO. PART NO. DESCRIPTION QTY.

1 23204-92 Sound Pad, Mid-Body, Right 1
2 23205-92 Sound Pad, Mid-Body, Left 1
3 23206-92 Sound Pad, Front 1
4 23207-92 Sound Pad, Front, Top 1
5 23208-92 Sound Pad, Center, Rear 1
6 23209-92 Sound Pad, Rear, Top 1
7 6016 Washer, Sound Package 2
8 47097-92 Pan, Rear Fork 1
9 2509 Screw, 1/4-20 x 17, Self-Tapping 10
10 7748-B Nut, 5/16-18, Hex Cap 2
11 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 2
12 6000-B Washer, 5/16", W-Plain 2
13 7041-B Lockwasher, 5/16", Split 2
14 47343-90 Clamp, Rear Fork Pan, Small 4
15 47344-90 Clamp, Rear Fork Pan, Large

52




BODY SOUND PACKAGE - G4S

ITEM NO. PART NO. DESCRIPTION QTY.
1 23214-90 Sound Pad, Bagwell, Bottom 1
2 23215-90 Sound Pad, Bagwell, Right 1
3 23216-90 Sound Pad, Bagwell, Left 1
4 23217-90 Sound Pad, Seat Bottom 1
5 23218-90 Sound Pad, Right Body 1
6 23219-90 Sound Pad, Left Body 1
7 23222-90 Sound Pad, Bottom Seat Cushion 1
8 47097-92 Pan, Rear Fork 1
9 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 2

10 6000-B Washer, 5/16", W-Plain 2
11 7041-B Lockwasher, 5/16", Split 2
12 7748-B Nut, 5/16-18, Hex Cap 2
13 2509 Screw, 1/4-20 x 1", Self-Tapping 10
14 47343-90 Clamp, Rear Fork Pan, Small 4
15 47344-90 Clamp, Rear Fork Pan, Large 1

53




BODY SOUND PACKAGE-C6G

13
14
15
BODY SOUND PACKAGE - C6G
ITEM NO. PART NO. DESCRIPTION QTY.
1 6016 Washer, Sound Package 2
2 23206-92 Sound Pad, Front 1
3 23207-92 Sound Pad, Front Top 1
4 23233-92 Sound Pad, Mid-Body, Right 1
5 23234-92 Sound Pad, Mid-Body, Left 1
6 47097-92 Pan, Rear Fork 1
7 2509 Screw, 1/4-20 x 1", Self-Tapping 10
8 7748-B Nut, 5/16-18, Hex Cap 2
9 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 2
10 6000-B Washer, 5/16", w-Plain 2
11 7041-B Lockwasher, 5/16", Split 2
12 23235-92 Sound Pad, Rear Top 1
13 23236-92 Sound Pad, Rear Body, Right 1
14 23237-92 Sound Pad, Rear Body, Left 1
15 23238-92 Sound Pad, Rear Deck 1
16 47343-90 Clamp, Rear Fork Pan, Small 4
17 47344-90 Clamp, Rear Fork Pan, Large 1

54




FUEL TANK

ITEM NO. PART NO. DESCRIPTION QTY.
1 61254-89 Cap, Fuel Tank, with Gasket (Vented) 1
2 61117-71B Gasket, Filler Cap 1
3 62346-75 Strainer, Fuel 1
4 63509-75 Hose, Fuel Tank 1
5 61249-75 Bushing, Rubber 1
6 61095-84 Fitting, Fuel Tank 2
7 61094-75 Fitting Assy., Fuel Tank (incl. Items 5-6) 1
8 9993 Clamp, Fuel Hose 6
9 63501-68 Fuel Line, Black, 1/4” (Buk 10°) 1

10 62350-63 Filter, Fuel Line 1
11 61251-89A Fuel Tank 1
12 3787-B Screw, 1/4-20 x 3/4", Hex Cap 2
13 6341-B Washer, 1/4", Fender 2
14 6703-B Washer, 1/4", N-Plain 2
15 7742 Locknut, 1/4-20, Three-Way Crown 2

55



VRN

EU4

FRAME AND SUSPENSION-GU4,

56



FRAME AND SUSPENSION - GU4, EU4

ITEM NO. PART NO. DESCRIPTION QTY.
1 47815-88A Bumper, Front 1
2 5451 Bolt, 5/16-18 x 1 1/8", Carriage 2
3 7041-B Lockwasher, 5/16", Split 6
4 7748-B Nut, 5/16-18, Hex Cap 6
5 47037-93 Assy., Frame, GU4 1
* 47036-93 Assy., Frame, EU4 1
6 54514-89 Absorber, Shock (incl. Items 7-8) 4
7 85210-42A Bushing, Rubber 4
8 5707 Spacer, Shock Absorber 8
9 3407 Screw, 1/2-13 x 2 1/4", Hex Cap 8

10 7685 Locknut, 1/2-13 Nylok, Thin 8
11 54566-73 Spring, Rear, GU4 2
* 54565-86 Spring, Rear, EU4. 2
12 54641-89 Dampener, Spring 2
13 47077-89 Bracket, Body Mount 2
14 47452-92 Assy., Rear Fork, GU4 1
* 47039-89 Assy., Rear Fork, EU4 1
15 4434-w Screw, 3/8-24 x 3 14", Hex Cap 4
16 7776-W Locknut, 3/8-24, Hex Nylok, Thin 4
17 3950 Screw, 1/2-20 x 4", Hex Cap 2
18 6568-B Washer, .39 LD. x .58 O.D. x .036, Thin 4
19 47524-66 Bushing, Rear Fork 2
20 7812-W Locknut, 1/2-20, Hex Nylok 2
21 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 4
22 59594-92 Pad, Fender Wall 2
23 8700 Rivet, 1/4", Plastic 8

* 10601-92 Prop Rod, Utilitruck 1
* 3768 Bolt, Prop Rod, 1/4-20 x 2 1/2" 1
* 7686 Nut, Prop Rod, 1/4-20 1

* Not Pictured in Ilustration

57




REAR BODY , SEATS, AND HANDRAILS-EU4, GU4

21

58



REAR BODY, SEATS, AND HANDRAILS - EU4, GU4

ITEM NO. PART NO. DESCRIPTION QTY.
1 50002-92 Body, Flat Bed 1
2 33795-87 Decal, Auxiliary Power 1
3 Plate, V.IN., GU4 1

Plate, V.IN., EU4 1

4 8683 Rivet, .125 Dia. x .187, Pop 4

5 50242-92 Plate, Deck 1

6 1357-W Screw, 1/4-20 x 1", Oval Pozi Head 4

7 6703-B Washer, 1/4", N-Plain 8

8 7036-B Lockwasher, 1/4" 8

9 7688-BS Nut, 1/4-20, Hex Cap 4

10 11713 Spring, Hoild Down 2
11 8321 Rivet, .125 x .5, Pop 4
12 11714 Retainer, Hold Down 2
13 11712 Stud, Hold Down 2
14 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 18
15 6702-B Washer, 5/16", N-Plain 14
16 7041-B Lockwasher, 5/16", Split 18
17 7748-B Nut, 5/16-18, Hex Cap 18
18 52953-92A Hinge, Front Seat 1
19 3787-B Screw, 1/4-20 x 3/4", Hex Cap 4
20 52633-92 Handrail, Left 1
* 53632-92 Handrail, Right 1

21 52943-92 Cushion, Back 1
22 52942-87 Frame, Seat Back 1
23 52941-92 Cushion, Bottom 1
52940-92 Assy., Bench Seat (incl. Items 21-23) 1

24 10651-92 Hinge, Deck Plate 1
25 50271-89 Bracket, Hinge Front 1
26 91830-91 Cover, Power QOutlet 1
27 7516 Nut, 5/16-18, Weld 4
28 5400-BS Bolt, 5/16-18, Carriage 4
* 59607-64A Kit, Splash Guard, with Fasteners 1

* 61265-92 Logo, Utilitruck 1

* Not Pictured in Illustration

59



METAL CARGO BOX—-EU4, GU4

60




METAL CARGO BOX - EU4, GU4

ITEM NO. PART NO. DESCRIPTION QTY.
1 50273-92 Panel, Front 1
2 50262-92 Panel, Left 1
3 50263-92 Panel, Right 1
4 50266-92 Tailgate 1
5 3987-BS Bolt, 5/16-18 x 3/4", Hex Head 14
6 2361 Screw, 5/16-18 x 3/4", Flat Head 6
7 6702-B Washer, 5/16", N-Plain 24
8 6250-B Washer, Finishing 6
9 7041-B Lockwasher, 5/16", Split 20
10 7748-B Nut, 5/16-18, Hex Cap 20
11 53018-89 Decal, Caution 1
* 61259-84 Plate, Columbia Logo 1
12 50299-83 Chain 2
13 50292-83 Bracket, Latch 2
14 2665 Screw, #10-24 x 5/8", Pozi Head 4
15 50298-83 Tubing, Clear 4
16 50297-83 S-Hook 2
17 7624 Locknut, #10-24, Hex Nylok 4
18 52953-92A Hinge, Front Seat 1

50267-89 1

* Not Pictured in INustration

Cargo Box, Steel (incl. Items 1-18)

61




GU4

WOOD CARGO BOX-—-EU4,

62



SRR SUNEMBEAD

WOOD CARGO BOX -

EU4, GU4

ITEM NO. PART NO. DESCRIPTION QTY.
1 50261-92A Tailgate 1
2 50294-92A Panel, Front 1
3 50295-92A Panel, Left 1
4 50296-92A Panel, Right 1
5 52953-92A Hinge, Front Seat 1
* 53018-89 Decal, Caution 1
6 50293-83 Bracket, Cargo Box 4
7 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 2
8 6702-B Washer, 5/16", N-Plain 18
9 7041-B Lockwasher, 5/16", Split 18

10 7748-B Nut, 5/16-18, Hex Cap 18
11 50292-83 Bracket, Latch 4
12 2615 Screw, #8 x 7/8", Round Head Wood 8
13 2363-BS Screw, 5/16-18 x 1 1/2", Flat Head 14
14 6250-B Washer, Finishing 14
15 5449-BS Bolt, 5/16-18 x 1 1/2", Carriage 2
16 5401-BS Bolt, 1/4-20 x 2 1/4", Carriage 4
17 6703-B Washer, 1/4", Plain 4
18 7688-BS Locknut, 1/4-20, Hex Nylok 4
19 50297-83 S-Hook 2
20 50299-83 Chain 2
21 50298-83 Tubing 4

50290-92A Cargo Box, Wood (incl. Items 1-21) 1

* Not Pictured in Hiustration

63




R

&
N

FRAME AND SUSPENSION—GU4DB, EU4DB

64



FRAME AND SUSPENSION - GD4, ED4

ITEM NO. PART NO. DESCRIPTION QTY.
1 47815-88A Bumper, Front 1
2 5400-BS Bolt, 5/16-18 x 1", Carmriage 2
3 7041-B Lockwasher, 5/16", Split 2
4 7748-B Nut, 5/16-18, Hex Cap 2
5 47033-93 Assy., Frame (GD4) 1
* 47034-92 Assy., Frame (ED4) 1
6 54514-89 Shock Absorber (incl. Items 7-8) 4
7 5707 Spacer, Shock Absorber 8
8 85210-42A Bushing, Rubber 4
9 3407 "~ Screw, 1/2-13 x 2 1/4", Hex Cap 8

10 7685 Locknut, 1/2-13, Hex Nylok, Thin 8
11 47452-92 Assy., Rear Fork (GD4) 1
* 47039-89 Assy., Rear Fork (ED4) 1
12 3950 Screw, 1/2-20 x 4", Hex Cap 2
13 6568-B Washer, .39 x .58 1
14 47524-66 Bushing, Rear Fork 2
15 7812-W Locknut, 1/2-20, Hex Nylok 2
16 54641-89 Dampener, Spring 2
17 54569-92 Spring, Rear 2
18 4434-W Screw, 3/8-24 x 3 1/4", Hex Cap 4
19 7775 Locknut, 3/8-24, Hex Nylok 4

* Not Pictured in Iliustration

65



FREAR BODY, SEATS, AND HANDRAILS—-E4DB, G4DB

4

66

;f e



REAR BODY, SEATS, AND HANDRAILS - ED4, GD4

ITEM NO. PART NO. DESCRIPTION QTY.
1 Plate, V.LN,, GD4 1
Plate, V.IN,, ED4 1
2 8683 Rivet, .125 Dia. x .187, Pop 4
3 52427-92 Rear Body, Dump 1
4 52943-92 Cushion, Back 1
5 52942-87 Frame, Seat Back 1
6 52941-92 Cushion, Bottom i
52940-92 Assy., Seat (incl. Items 4-6) 1
7 52953-92A Hinge, Seat 1
8 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 18
9 6702-B Washer, 5/16", Plain 22
10 7041-B Lockwasher, 5/16", Split 26
11 7748-B Nut, 5/16-18, Hex 22
12 50271-89 Bracket, Front Hinge 2
13 5400-BS Bolt, 5/16-18 x 1", Carriage 4
14 7516 Nut, 5/16-18, Weld 4
* 52632-92 Handrail, Right 1
15 52633-92 Handrail, Left 1
16 3787-B Screw, 1/4-20 x 3/4", Hex Cap 4
17 7036-B Lockwasher, 1/4-20, Split 4
18 6703-B Washer, 1/4", Plain 4
19 33795-87 Decal, Auxiliary Power 1
20 91820-87 Outlet, Power 1
21 2667 Screw, 5/16-18 x 2", Hex Cap 4
22 52965-92 Hinge Weldment, R.H., Dump Box 1
52966-92 Hinge Weldment, L.H., Dump Box 1
23 52441-92 Pin, Snapper 2
* 59607-64A Kit, Splash Guard with Fasteners 1

* Not Pictured in Illustration

67



DUMP BOX-EU4DB, GU4DB

68



DUMP BOX - ED4, GD4

ITEM NO. PART NO. DESCRIPTION QTY.
1 52425-92 Dump Box 1
2 5243592 Tailgate, Dump Box 1
3 59245-92 Mud Flap 2
* 61259-84 Plate, Columbia Logo 1
4 8480 Rivet, .187 Dia. x .375, pop 4
5 50311-83 Washer, Backup 4
* 52407-78 Spring 2
* 601 Roll Pin 2
6 5244192 Pin, Snapper 6
7 52412-92 Latch, Dump Box 2
8 32994-67A Knob, Switch 1
9 52415-92 Shaft, Dump Box Latch i

10 52405-78 Bracket, Dump Box Laich 1
11 3728-B Screw, 1/4-20 x 1 1/2", Hex Cap 4
12 6703-B Washer, 1/4", N-Plain 8
13 31067-63 Washer, Fender 4
14 7742 Locknut, 1/4-20, Three-Way Crown 4
15 52311-76 Assy., Limit Cable 1
16 499 Pin, Clevis 1
17 534 Cotter Pin 1

* Not Pictured in Ilustration

69



ENGINE STABILIZER - P4G, G4S, GU4, GD4, C6G

ENGINE STABILIZER - P4G, G4S, GU4, C6G

ITEM NO. PART NO. DESCRIPTION QTY.
1 2818 Bolt, 5/16-18 x 1 1/2", Hex Cap 1
2 3991 Screw, 5/16-18 x 7/8", Hex Cap 1
3 4319 Screw, 3/8-24 x 1", Hex Cap 1
4 6416 Washer, 3/8", W-Plain 2
5 6801 Washer, .38 ID. x 1.5 O.D. 2
6 6702-B Washer, 5/16", N-Plain 2
7 7038-B Lockwasher, 3/8", Split 1
8 7041-B Lockwasher, 5/16", Split 1
9 7775 Locknut, 3/8-24, Hex Nylok 2

10 7778 Locknut, 3/8-16, Hex Nylok 2
11 7783 Nut, 3/8-16, Hex Cap 2
12 8161 Locknut, 5/16-18, Hex Flange 1
13 16231-80 Stabilizer Bracket, Engine 1
14 16232-70 Bracket, Snubber 1
15 16241-70 Bracket, Assy., Snubber Engine 1
16 24794-67 Spacer, Stabilizer Bar 2
17 24801-80 Stud, Snubber 1
18 8521042A Bushing, Rubber 2




EXHAUST SYSTEM—-P4G, G4S, GU4, C6G, G4DB

EXHAUST SYSTEM - P4G, G4S, GU4, C6G, GD4

ITEM NO. PART NO. DESCRIPTION QTY.
1 65257-92 Weldment, Head Pipe 1
2 7130-W Lockwasher, 3/8", Intermal tooth 2
3 7800-W Nut, 3/8-24, Hex Cap 2
4 65248-92 Pipe, Extension 1
5 65267-82 Gasket, Flange 1
6 11800-90 Spring, Exhaust Flange 4
7 65230-92A Body, Muffler 1
8 3400 Screw, 1/4-20 x 4", Hex Cap 2
9 6341-B Washer 4

10 57176-88A Spring, Steering Gear 2
11 6417-W Washer, 3/8-1 1/8 x 1/8" 8
12 7742 Locknut, 1/4-20, Three Way 2
13 61249-75 Bushing, Rubber 2

71




REAR AXLE AND DIFFERENTIAL-GASOLINE

PaG,

G4s,

ceG, GU4, G4DB

72

v;:m';J




REAR AXLE AND DIFFERENTIAL - GASOLINE
P4G, G4S, C6G, GU4, GD4

ITEM NO. PART NO. DESCRIPTION

Q
=2

1 559 Pin, 1/8 x 1 1/4", Cotter 2
2 7947-W Nut, Axle Shaft 2
3 6655 Washer, Axle 2
4 43615-89 Assy., Rear Hub (incl. Hub & Item 5) 2
5 41199 Stud, Wheel 8
6 82706-78 Ring, Retaining 4
7 82705-78 Bearing, Axle End 2
8 82704-78 Oil Seal, Axle 1
9 82702-82 Axle Shaft, Right 1
* 82703-82 Axle Shaft, Left 1
10 82712-78 Pin, Cotter 1
11 82713-78 Nut, Casile 1
12 83133-63A Washer, Pinion 1
13 83135-82 Yoke, Pinion 1
14 83051-73 Oil Seal, Pinion 1
15 82717-718 Washer, Thrust 1
16 83112-63A Bearing, Pinion 1
17 83032-73 Shim, Pinion Bearing - Front .003" 1
83033-73 Shim, Pinion Bearing - Front .005" 1

83034-73 Shim, Pinion Bearing - Front .010" 1

83035-73 Shim, Pinion Bearing - Front .030" 1

18 82724-78 Sleeve 1
19 82749-78 Plug, Axle Housing Cover 1
20 83072-73 Shim, Pinion Bearing - Rear .003" 1
83073-73 Shim, Pinion Bearing - Rear .005" 1

83074-73 Shim, Pinion Bearing - Rear .010" 1

21 82948-73 Matched Pinion and Gear (Gas Only) 1
22 8880 Bearing, Ball 2
23 83103-73 Roll Pin, Differential Case 1
24 83125-82 Assy., Case 1
25 82728-78 Shim, Differential Bearing .003" 1
82729-78 Shim, Differential Bearing .005" 1

82730-78 Shim, Differential Bearing .010" 1

82731-78 Shim, Differential Bearing .030" 1

26 83106-63A Bolt, Drive Gear 4
-27 82772-82 Kit, Differential Gear 1
28 83104-73 Shaft, Idler Gear 1
29 82736-78 Cover, Axle Housing 1
30 82737-78 Plug 1
31 82735-18 Bolt, Axle Housing Cover 10
82803-90 Rear Axle and Differential, Complete (incl. Items 6-31) 1

* 82826-86 Kit, Skid Plate (Optional) 1

* Not Pictured in Ilustration




BATTERY INSTALLATION BATTERY INSTALLATION
ALL GAS ALL ELECTRIC

Fooll 8 | °8IFo o
2 £l © o &=
o ||B° Bo
U ) 009(:39 @qoh%
I\15 l\lﬁ

74




BATTERY

ITEM NO. PART NO. DESCRIPTION QTY.

1 66028-92 Rod, Battery Hold Down (P4G, G4S) 1

2 66027-92 Tray, Battery (P4G, G4S) 1

3 66026-92 Cross Piece, Battery Holder (P4G, G48S) 1

4 6703 Washer, 1/4", N-Plain 2 Gas, 4 Elec.

5 7686 Locknut, 1/4-20, Hex Nylok 4
50101-92 Assy., Battery Holder, Plastic (incl. Items 1-5) 1

6 3451 Bolt, Battery Terminal 2

7 7019691 Assy., Cable, Positive (Red) 1
7045991 Assy., Cable, Negative (Black) 1

8 3940 Screw, Self-Tapping 1

9 66323-89 Plate, Hold Down (C6G, GU4) 1

10 7127 Lockwasher, Internal Tooth 12

11 7748-W Nut, 5/16-18, Hex Cap 12

12 47711-84 Plate, Hold Down (Electric Only) 2

13 66561-90 Rod, Battery Hold Down 4 4

14 70099-84 Jumper Cable, Battery, 9" 4

15 70105-88 Cable, Battery, 36" (EU4) 1 -
70446-90 Cable, Battery (P4E, E4S) 1
70099-88 Cable, Battery (C6E) 1

16 70105-89 Cable, Battery (EU4) 1
70447-90 Cable, Battery (P4E, E4S) 1
70108-88 Cable, Battery (C6E) 1

17 70108-85 Jumper Cable, Battery, 12" 1

18 66014-84 **Battery, 6V Deep Cycle 1

19 66090-88 **Battery, 12V Group 70/360 CCA 1

**Wet Sold As Is Only, Pick-Up or Will-Call ONLY

75



ELECTRICAL WIRING—-EU4, E4DB

Blue

White
Gray
Brown

All Unspecified Cables sre Black

POSITON!{ ABCDEF GH 1

or | LT 1

| e

—

ELECTRICAL WIRING - EU4, ED4

ITEM NO. PART NO. DESCRIPTION QTY.
1 70592-87 Assy., Resistor 1
2 74883-87 Speed Control, Curtis System 1
3 74882-87 Speed Switch 1
4 74886-87 Assy., Diode 2
5 71459-87 Solenoid 6T, 36V 2
6 71458-87 Solenoid, 4T, 36V 1
7 66501-89 Charger, On Board 1
8 71756-75 Buzzer, Reverse 1
9 70046-90 Harness, Auxiliary Wire 1

10 70046-92 Harness, Wire, Main 1
11 75033-91 Hour Meter 1
* 91820-87 Auxiliary Power Outlet 1
12 66035-87 Receptacle, Charger, 110V AC 1
13 66853-90 Kit, Electrical Fuel Gange 1

* Not Pictured in Illustration
76



ELECTRICAL WIRING-P4G, G4S, GU4, G4DB, C6G

ABCDEFGH

———e
—
 —

G

8

POSITION

Gy 6 REVERSE
orFs

FORWARD

-l
e o 3

ELECTRICAL WIRING - P4G, G4S, GU4, GD4, C6G

ITEM NO. PART NO. DESCRIPTION QTY.

1 70026-82 Cable, Buzzer to Ground 1
2 74592-68 Circuit Breaker 1
3 71506-93 Microswitch 1
4 71470-87 Solenoid 1
.5 74510-85A Regulator, Voltage 1
6 71408-90 Buzzer, Reverse 1
7 30083-69D Generator, Starter 1
8 71762-82A Assy., Key Switch 1
9 30509-86 Module, Ignition 1
10 70196-91 Cable, Battery, Positive (Red) 1
11 31601-63A Coil 1
12 32301-82A Spark Plug 1
13 74886-67 Diodes 3
14 70015-92 Harmness, Wire (P4G, G45) 1
70019-92 Harness, Wire (GU4, GD4) 1
70025-91 Hamess, Wire (C6G) 1

15 70459-89 Cable, Battery, Negative (Black) (GD4, GU4, C6G)

70459-91 Cable, Battery, Negative (Black) (P4G, G4S)

77



ELECTRICAL. WIRING-P4E, E4S, C6E
3
1
§ LN
v N
*—
REVERSE
CHARGER BUZZER
PLUG
€i &v}
= —-==
~ — 0
R ¥ ——— o
> R
O
5 A od
R £ (o cY RN
111
1111
®y
. v
6
N, 8 9
st s2 JJ
MOTOR
AT AZ el "‘\
s
4? @ ,
) ? 4
Sy ? FUSE
e 1
S o e
BATTERY BANK - RIGHT BATTERY BANK - LEFY
SPEED
CONTROL
MOOULE
COLOR CODE
(¢} - Orange
Y - Yellow
R - Red
w - W
BK _B.:::: POSITON| ABCD E F GH |
BN - Brown
BE -~ Blue REVERSE .;1! .-I
GN - Green Pa—
GY - Gray OFF A_, )
All Unspecified Cables are Biack FORWARD — ® $ I_'

78



ELECTRICAL WIRING - P4E, E4S, C6E

ITEM NO. PART NO. DESCRIPTION QTY.
1 71409-90 Buzzer, Reverse 1
2 71762-82A Assy., Key Switch 1
3 66036-72 Charger Plug, DC 1
4 71858-88A Speed Switch (Module Only) 1

71494-89A Speed Switch (Assy.) 1
5 71459-87 Solenoid, 6T, 36V 2
6 71458-87 Solenoid, 4T, 36V 2
7 70646-90 Harness, Wire 1
8 71407-85 Resistor, .16 OHM, Five Coil 1
9 71406-85 Resistor, .080 OHM, Three Coil 1

79

LT PP L A R R AR 2 3t F gt

P



TRACTION MOTOR XP

TRACTION MOTOR XP - P4E, E4S, C6E, EU4

ITEM NO. PART NO. DESCRIPTION QTY.
1 83281-89A Armature Assy. 1
2 83282-89A Coil, Field, with Hardware 1
* 83289-89A Insulator Kit 4
3 83287-89A Spring, Brush 4
4 83284-89A Plate, Brush 1
5 83285-89A Ring, Retaining 1
6 83286-89A Bearing 1
* 83290-89A Plug, Motor End Cap 1
7 83288-89A End Cap, Motor 1
* 83291-89A Bolt, End Cap 2
8 83283-89A Replacement, Brush 2
9 11423 Resilient Bumper, Electric Motor 1
* 69200-89A Motor Complete, XP, 3.2 Horsepower (incl. Items 1-8) 1

* Not Pictured in Illustration

80




SOLENOID BANK—P4E, EAS, C6E

SOLENOID BANK - P4E, E4S, C6E

ITEM NO. PART NO. DESCRIPTION QTY.
1 2685-W Screw, 10-24 x 5/8", Hex Cap, Self-Tapping 1
2 71021-85 Plate, Mounting 1
3 71458-87 Solenoid 4T 36V 2
4 515 Bolt, 1/4-20 x 3/4", Hex Cap 4
5 71771-87 Bracket, Resistor 4
6 7041-B Lockwasher, 5/16", Split 4
7 T748-W Nut, 5/16-18, Hex Cap 4
8 71406-85 Resistor, .08 OHM 1
9 71407-85 Resistor, .16 OHM 1

10 T70484-85A Wire Assy., Buzzer 1
11 71459-87 Solenoid, 6T 36V 2
12 70496-86 Wire, Solenoid 5
13 70351-88 Cable, Four Gauge (C6E, EU4, ED4) 4

70448-90 Cable, Six Gange (P4E, EAS) 4
14 70105-88 Cable, Battery 2
15 6716 Washer, #10, Plain 10
16 10043 Strap, 10" Large Cable 1
17 70646-90 Harness, Wiring (P4E, E4S, C6E) 1
18 71409-90 Buzzer, Reverse, 24/36 V 1

81



REAR AXLE AND DIFFERENTIAL-ELECTRIC
P4E, E4S, EU4, C6E

82




REAR AXLE AND DIFFERENTIAL ELECTRIC
P4E, E4S, EU4, C6E

Q
2

ITEM NO. PART NO. DESCRIPTION

1 559 Pin, 1/8 x 1 1/4", Cotter 2

2 7947-B Nut, 5/8-18, Slotted Hex Cap 2

3 6655 Washer, Steel Zinc 2

4 43615-89 Assy., Rear Hub (incl. Hub & Item 5) 2

5 41199 Stud, Wheel 8

6 82705-78 Ball Bearing, Axle 2

7 82706-78 Ring, Retaining 4

8 82704-78 Seal, Oil 1

9 90001-90 Axle, Left, Helical 1

10 90002-90 Axle, Right, Helical 1
11 3993 Screw, 1/4-20 x 1 1/4", Hex Cap 3
12 7036-B Lockwasher, 1/4", Split 3
13 6703-B Washer, 1/4", N-Plain 3
14 90006-90 Ring, Snap 2
15 82810-90 Kit, Ball Bearing 2
16 90004-90 Ball Bearing, Input Gear 1
17 90003-90 Ball Bearing, Input Gear 1
18 90005-90 Ball Bearing, Differential 2
19 82811-90 Set, Gear 1
20 90007-90 Plate, Cover 1
21 90008-90 Plug, Fill 1
22 90009-90 Washer, Nylok 1
23 82808-90 Plug, Cap 1
82802-90 Assy., Complete Differential (incl. Items 7-10 & 11-22) 1

* 89456-93 Kit, Dust Cover 1

83



ELECTRICAL COMPONENTS

(]




ELECTRICAL COMPONENTS

ITEM NO. PART NO.

DESCRIPTION

Q
=

1 66536-89
66537-89
66532-85A
66534-91
66534-83A
66501-89

2 66515-76

3 3204-W

4 71470-87

5 7041

6 7753

7 7638

8 7069

9 74510-85A

10 2872-W

11 7036

12 7688

13 71766-82A

14 71762-82A

15 71409-90
71408-90
71756-75

16 2339

17 6716

18 7624

19 8687

20 74592-68

21 7118

22 7638

23 3765

24 71858-88A

25 - 7683

26 7000

27 7624

28 2659

* 7051

- 29 71821-88

30 71859-90

31 71513-87

32 71855-89A
71494-89A

* 70147-87

* 2665

* Not Pictured in Illustration

Charger, 100V/50Hz
Charger, 100V/60Hz
Charger, 230V/50Hz
Charger, 200V/50Hz
Charger, Portable, U.S. (Golf Car)

Charger, Onboard, U.S. (Utilities & Shuttles)

Assy., Charger Fuse

Screw, 1/4-20 x 5/8", Self-Tapping
Solenoid, 12V

Lockwasher, 5/16", Split

Nut, 5/16-24, Hex Cap

Nut, #10-32, Hex Cap
Lockwasher, #10, Split

Voltage Regulator, Solid State
Screw, 1/4-20 x 1 1/2", Hex Cap
Lockwasher, 1/4", Split

Nut, 1/4-20, Hex Cap

Key

Switch, Key

Buzzer, Reverse 36V (Electric Only)
Buzzer, Reverse 12V (Gas Only)
Buzzer, Reverse (EU4 Only)
Screw, #10-24 x 3/4", Hex Cap
Washer, #10, Plain

Locknut, #10-24, Hex Nylok
Rivet, .187 Dia. x 25, Pop
Circuit Breaker

Lockwasher, #10, Internal Tooth
Nut, #10-32, Hex Cap )
Screw, 1/4-28 x 5/8", Hex Cap
Switch Module

Locknut, 1/4-28

Washer, Spring

Locknut, #10-24, Hex Nylok
Screw, #10-24 x 7/8", Pozi Head
Spacer, Plastic

Bracket, Speed Control

Fuse, Speed Switch Replacement
Spring, Return, Speed Switch
Assy., Magnet Arm

Assy., Speed Switch (incl. Items 17, 24, 26-29, 31 & 32)

Kit, Hom
Screw, #10-24 x 5/8" Pozi Head

N.—-'—b—-n—tn—n—HNNt—tNv—-N:—at—n—-o-—wNn—-i—lu—-n-i—Ar-h—-n—tu—su—-NNNN—Nr—n—-»—t»—n—-»—Au—

85



RAINDRATIN WINDSHIELD-PA4G, -P4E, G4S, E4S

11

NN
NS
~

3
RAINDRAIN WINDSHIELD - P4G, P4E, G4S, E4S

ITEM NO. PART NO. DESCRIPTION QTY.

1 58018-88A Windshield 1

2 89421-89A Bracket, Crossbar 2

3 58425-88 Extrusion, Bottom 1

4 8693 Rivet, .200 Dia. x .562, Pop 5

5 58430-90 Extrusion, Side 2

6 58431-90 Extrusion, Top 1

7 89422-89B Crossbar 1

8 2818 Screw, 5/16-18 x 1 1/2", Hex Cap 2

9 6702-B Washer, 5/16", N-Plain 2

10 7740-B Locknut, 5/16-18, Two-Way Center 4

11 2882-wW Screw, 5/16-18 x 5/8", Hex Cap 2

12 42644-78 Washer, Nylok 2

58020-90 Kit, Windshield (All Models, Except Classic, incl. Items 1-12) 1

58020-88 Kit, Windshield (Classic, incl. Items 1 & 3-6) 1

86



SUNTOP, RAIN DRAIN-P4G, P4E

SUNTOP, RAINDRAIN - P4G, P4E

E

ITEM NO. PART NO. DESCRIPTION

1 89537-88 Bracket, Front Mounting 2
2 3987-BS Screw, 5/16-18 x 3/4", Hex Cap 4
3 6000-B Washer, 5/16", W-Plain 4
4 7739 Locknut, 5/16-18, Hex Nylok 4
5 89406-89A Support Tube, Front 2
6 4720-W Screw, 3/8-16 x 1 3/4", Hex Cap 2
7 7778 Locknut, 3/8-16, Nylok 2
8 89400-89B Support Tube, Left, Rear 1
* 89403-89B Support Tube, Right, Rear 1
9 84154-92 Suntop, RainDrain 1
10 2821 Screw, 1/4-20 x 2 1/4", Hex Cap 2
11 3650 Screw, 1/4-20 x 3", Hex Cap 2
12 6257-W Washer, 1 38" OD. 8
13 7742 Locknut, 1/4-20, Three-Way Crown 8
14 2872-W Screw, 1/4-20 x 1 12", Hex Cap 8
15 11432 Plug, 3/4" 1LD., Finish 2
16 6703 Washer, 1/4", N-Plain 12
17 7124 Lockwasher, 1/4", Internal Tooth 4
18 7691 - Nut, 1/4-20, Weld 4
19 11433 Plug, 7/8" LD. Finish 2

87




£

E4S

RAINDRATIN-G4S,

SUNTOP,

88




SUNTOP, RAINDRAIN - G4S, E4S

ITEM NO. PART NO. DESCRIPTION QrY.
1 89537-88 Bracket, Front Mounting 2
2 89423-89 Bracket, Front Tube Support 2
3 3987-B Screw, 5/16-18 x 3/4", Hex Cap 4
4 6000-B Washer, 5/16", W-Plain 4
5 7739-W Locknut, 5/16-18, Hex Nylok 4
6 89571-89A Assy., Windshield Frame 1
7 4720-B Screw, 3/8-16 x 1 3/4", Hex Cap 6
8 7778 Locknut, 3/8-16, Hex Nylok 6
9 89557-92 Assy., Rear Upright Frame 1

10 89470-74 Washer, Rubber 4
11 89560-87 Mounting Plate 2
12 89564-92 Assy., Top Frame 1
13 4719-W Screw, 3/8-16 x 2 1/2", Hex Cap 4
14 7130-W Lockwasher, 3/8", Intemal Tooth 4
15 7735-B Nut, 3/8-16, Acomn 4
16 84156-92 Suntop, RainDrain 1
17 2872-W Screw, 1/4-20 x 1 1/2", Hex Cap 4
18 6703-B Washer, 1/4", N-Plain 4
19 6257-W Washer, Fender 4
20 7742-B Locknut, 1/4-20, Three-Way Crown 4
21 11433 Plug, Finish 6
22 802 Fastener, Spring 2
23 2508 Screw, #4-40 x 1 1/2" 4
24 6969 Lockwasher, #4 4
25 7500 Nut, #4-40 Hex Cap 4
26 801 Latch 2
27 8201 Rivet, Pop 4

89567-89 Assy., Suntop (incl. Items 1-27) 1

89



R
I ,,,

EXTENDED SUNTOP - G4S, E4S

90



EXTENDED SUNTOP - G4S, E4S

ITEM NO. PART NO. DESCRIPTION QTY.
1 89590-86A Spacer, Longtop 2
2 11433 Plug, Finish 6
3 89537-88 Bracket, Mounting 2
4 3987 Screw, 5/16-18 x 3/4", Hex Cap 4
5 7739 Locknut, 5/16-18, Hex Nylok 4
6 89564-88A Frame, Top Assy. (incl. Frame Tube & liems 7-8) 1
7 801 Latch 2
8 8201 Rivet, .125 Dia. x .25, Pop 4
9 89560-87 Plate, Mounting 2
10 7416 Washer, Rubber 4
11 4720-W Screw, 3/8-16 x 1 3/4", Hex Cap 6
12 7778 Locknut, 3/8-16, Hex Nylok 6
13 89423-89 Support, Front Tube 2
14 89557-88A Support, Rear Frame 1
15 4719-W Screw, 3/8-16 x 2 12", Hex Cap 4
16 7130-W Lockwasher, 3/8", Intemal Tooth 4

17 7735 Nut, Acom 4
18 89571-89A Frame, Windshield Assy. (incl. Frame Tube & Items 19-23) 1
19 91122-84 Wedge, Rubber 2
20 802 Fastener, Spring 2
21 2508 Screw, #4-40 x 1 1/2" 4
22 6969 Lockwasher, #4 4
23 7500 Nut, #4-40, Hex Cap 4
24 89531-86 Suntop, Extended 1
25 3651 Screw, 1/4-20 x 3 12", Hex Cap 4
26 6703 Washer, 1/4", N-Plain 8
27 7704 Nut, Acom 4

89530-89 Assy., Suntop, Extended (incl. Items 1-27)

91



92

COMMON HARDWARE

SCREWS

1357-W . . o . 1/4-20 x 1", Oval Pozi Head
2001 .............. e 1/4-20 x 2", Oval Head Black
2002 ... e 1/4-20 x 1 3/4", Oval Head
2339 ... .. #10-24 x 3/4", Hex Head Machine
2363 .. ... e 5/16-18 x 1 1/2", Flat Head
2367 ... i i 1/4-20 x 1 1/2", Oval Head
2368 ... e 5/16-18 x 3/4", Self-Tapping
2369 ........... 5/16-18 x 1", Self-Tapping, Washer Head
2502 ... e, #10-24 x 1/2", Self-Tapping
2551-W L. e 1/4-20 x 1", Hex Cap
2638 . ... ... #6 x 3/4", Pan Head, Self-Tapping
2659 ... i #10-24 x 7/8", Pozi Pan Head
2667 .. et 5/16-18 x 2", Hex Cap
2818 ... 5/16-18 x 1 12", Hex Cap
2821 .. 1/4-20 x 2 1/4", Hex Cap
2871-W ..o, 5/16-18 x 1 1/4", Hex Cap
2872W .. i 1/4-20 x 1 1/27, Hex Cap
2882-W .. ... 5/16-18 x 5/8", Hex Cap
3419 ... e 5/16-18 x 2 1/4", Hex Cap
3427 . e 5/16-18 x 3 1/2", Hex Cap
K 7 2 3/8-16 x 38"
3454 .. ... 1/4-20 x 1 3/4", Hex Cap
3502 .. ... #10-24 x 3/4", Hex Washer Head
3503 . ... #10-24 x 1 1/4", Hex Washer Head
3650 .. ... i 1/4-20 x 3", Hex Cap
3728 .. e 1/4-20 x 1/2", Hex Cap
3768 .. .. e 1/4-20 x 2 1/2", Hex Cap
3775 e e e 3/8-16 x 2", Hex Cap
3787B .. ... 1/4-20 x 3/4", Hex Cap (Black)
3950 . ... .., 1/2-20 x 4", Hex Cap
3987 .. i 5/16-18 x 3/4", Hex Cap
3991 ... e, 5/16-18 x 7/8", Hex Cap
4017 ... e 5/16-18 x 1", Hex Cap
4036 . ... ... .. 5/16-24 x 1 112", Hex Cap
4068 . ... ... ... i 5/16-18 x 2 112", Hex Cap
4319 ... e 3/8-24 x 1", Hex Cap
4391 . ... e 5/16-24 x 5/8", Hex Cap
MM51-W .. 3/8-16 x 5 1/4", Hex Head
47166W . . .. ... 3/8-16 x 1 1/4", Hex Cap
4720-W . . e e 3/8-16 x 1 3/4", Hex Cap
4734 . ... . 5/16-18 x 1 1/4", Hex Flange
5208 . ... e 5/16-18 x 2 12"
S400-BS . ... ............... Bolt, 5/16-18 x 1", Carriage
5449-BS . . .. ... Bolt, 5/16-18 x 1 1/2", Carriage
LOCKWASHERS

TO36 ...t e e e 1/4", Split
7036-B .. .. .. i 1/4", Split (Black)
TO38-B .. ..ttt 3/8", Split (Black)
TJ039 .. e et 7/16", Split
7L 2 5/16", Split
L #10, Split
7 & Z #10, Internal Tooth
21 5/16", Internal Tooth
TI30-W .. e e 3/8", Internal Tooth

PR
! A
i 3
N

s

-i;\ L



COMMON HARDWARE

WASHERS

6000-B . ... ... e 5/16", W-Plain
6150-W . ... .. e .20 x 3/8 x 1/16
6250-B . ......... i Finishing, Black Zinc
6257-W . .. 28 x 1.38 x .059, Steel Zinc
6333 Lttt et 5/16", W-Plain
6341-B . ..... ... 5/16 x 1 1/8 x 1/16, Steel
6388-HB .........cniiiiiiitinnnns 38 x .71 x 06
6416 . ..t e e 3/8", W-Plain
6417-W . e 38x118x 18
6607-W . ... ... .39 x 91 x .18, Steel Zinc
6702 . .. e e 5/16", N-Plain
6702-B . ..... .. 5/16", N-Piain (Black)
6703 . ... et 1/4", N-Plain
6703-B .. ... i 1/4", N-Plain (Black)
6716 . .. e #10, Plain
6801 . ... i e 38x15x 18
LOCKNUTS

7525 e 5/16-18, Hex Flange Whiz
T624 . . . i #10-24, Hex Nylok
7683 . .. e e e 1/4-28, Hex Nylok
L5 1/2-13, Nylok Thin
7686 . .. e e i e 1/4-20, Hex Nylok
T70-W . ... 5/16-18, Hex Nylok, Thin
T725 o e e e et 5/16-24, Hex Nylok
7727 e e 5/16-24, Hex Nylok, Thin
T739 @ e i s 5/16-18, Hex Nylok
70 ... 5/16-18, Two-Way Center
7742 .. .... e r e 1/4-20, Three Way Crown
7 4 TP 3/8-24, Hex Nylok
TTT8 e e e e 3/8-16, Hex Nylok
F995 . e e e 5/8-18, Hex Nylok, Thin
8161 . ... ... ... i 5/16-18, Hex Flange
NUTS

3 5/16-18, Weld
7634 . e e #10-32, Hex Cap, Brass
% #10-32, Hex Cap
TOT6 . oot et e 1/4-28, Hex Cap
T67T o oo e e e 1/4-28, Hex Jam, L H.
T688 . ... e 1/4-20, Hex Cap
7688-B . ... ... 1/4-20, Hex Cap (Black)
TI48-B . . .. i 5/16-18, Hex Cap (Black)
TT48-W . e i e e 5/16-18, Hex Cap
. 5/16-24, Hex Cap
T783 . e e 3/8-16, Hex Cap
T825 e e i e 7/16-20, Hex Nylok

93



94

NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
10011 CABLE TIE . .....uictiiiitenteeeronneeneeennnennneneenennas 25
10043 STRAP, 10" PLASTIC .. ...... ... ... e et e, 81
10101 CLAMP, STEERINGBOOT . ... .. .. i i i it it ia e 33
10500 BUSHING, PLASTIC . ... ... ittt ittt eeenas 25
10501 BUSHING, SPLIT MICROSWITCHROD ............. ... .. ... ... 25
10502 BUSHING, PLASTIC ... ... . . i i i e et it it aan 25
10601-92 PROPROD, UTILITRUCK . . ... .. ittt ittt i i te e ee e e e e 57
10651-92 HINGE,DECK PLATE .. .. ... 0ttt iiientiieienneannnn 59
11035 RING, RETAINING .........0 ittt ittt it iiiininenanas 29
11141 RETAINING RING, CRANKCASE, TAPERED . . .. ................... 9,11
11142 RETAININGRING, CRANKCASE . .. ..... . .ttt 9,11
11144 RING, RETAINING .. .......ctittiritiinnantnneeennennnans 7,11
11402 PLUG,BUMPER . ... ... ittt ittt ittt ciee i 47
11403 BUMPER, BRAKE PEDAL . ... .. ... ...ttt iiiiiiieinanannnn 27
11406 BOOT, ACCELERATOR CABLE .. ........ .0 tiiiiiiiiiiiniannn. 25
11407 BELLOW,OIL ANDGOVERNORCABLE ............. .. ... 23
11417-A GROMMET, 88ID. X 1380D. . ... ..ottt ittt et 45
11418-A GROMMET . ... ... ..ttt ittt aneeneasesuinneeeennas 39
11423 RESILIENT BUMPER,ELECT MTR . ... ... ...ttt iiiiiienenn. 80
11432 PLUG, FINISH .. ..... .ttt iiiitiiiiitenneinnnanennsanaas 87
11433 PLUG,FINISH . .... ... it ii i e 87,8991
11704 S-HOOK, 1" . ittt e e ittt ittt et e e 25
11707 S-HOOK, 3/4" .« . o e e i e e e e e 25
11712 STUD, HOLD DOWN .. ... ittt it ittt ettt eie e 59
11713 SPRING, HOLD DOWN . . ... ..ttt ittt it ittt et eincann e 59
11714 RETAINER, HOLD DOWN . ... ... i ittt ittt it it senns 59
11718 FASTENER, SELF-LOCKING ... ... ..ttt iiinentneeanas 39
11720 STUD, CYLINDER EXHAUSTPORT ........... ... ... ... 7.11
11800-90 SPRING, EXHAUSTFLANGE ....... ...ttt iiiiiiiiiiinaennnenns 71
11803 SPRINGLINKAGE .. .......c. ittt ineennaaresennoensanaas 25
11805 SPRING, EXTENSION 54 LB/IN ... ... ... ..ttt 25
12010 SEAL, OILPUMP . ... ... . ittt ittt nntiennentasenananns 16
12011 SEAL, OIL . ... .. ittt ittt ittt e taetnaeenaencnnonnnns 17
12030 SEAL, OIL . ... ittt i ittt ettt it aessneasaeenneneenannsan 37
12046 SEAL, CRANKCASE,FAN SIDE .. ....... ...ttt inennnnnsn 9,11
12098A SEAL, CRANKCASE, TRANSMISSION SIDE .. ..................... 9,11
12301 BODY SEAL .. ...ttt iitietennnntnennnnenseeeenonenennens 47
1240-W SCREW, #10-32 X 1 1/2" . . .. it i it i ieeienanns 14
1357-W SCREW, 1/420 X 1", OVALHEAD ....... ...ttt vineneennns 45,59
1370-w SCREW . ... .. ittt it tatenenneeeesoesenaneeaneannnnnns 17
16150-82 SHORT BLOCK . ... ..t iiiit ittt itiinttnenneenenannnenennes 11
16228-67 MOUNT,ENGINE . .......ciiteiinrnreneneronensnnnannnns 9,17
16231-80 BRACKET STABILIZER . . . . .. . . i ittt it ittt tareencaannnn 70
16232-70 BRACKET SNUBBER .. ...... ¢t tieirieencnerneennnsnnnnnnanas 70
16241-70 BRACKET ASSY, SNUBBER ENGINE ............. ¢ .¢cittteieenn.. 70
16500-82 ASSY,CYLINDER AND PISTON . ... ... ... .0ttt iiiiiieeenns 7
16649-82 CYLINDER HEAD ... ... . ittt titiieissananennnns 7,11
16780-63 GASKET,CYLINDER BASE .. .........0ttttiinieennnannnnnnnn 7,11




NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
16784-82 GASKET,CYLINDER HEAD .. ........... 00ttt 7.11
2001 SCREW, 1/4-20 X 2", OVALHEAD ........ .0t iiiineaaaannnann 4547
2002 SCREW, 1/420 X 13/4", OVALHEAD ... ... ...ttt iiiiinnnnnnnn 49
20002-84 FAN,BLOWER . . .. ... it i ittt i i e i 5
20006-90 FAN HOUSING ... ... ittt ittt tinaiaaaaaninanas 17
20017-82A AIR SHROUD . ... ... ittt tet ittt e 717
216 PIN, CLEVIS .. ... .ttt ittt ettt ittt 25
217 PIN, CLEVIS . ... i i ittt it eaa 25
22001-82 ASSY.PISTONANDRING . . ... ... . i ittt it i e 7
22003-82 ASSY.PISTON AND PIN, OI0O.S. . ...... ... ... iy 7
22004-82 ASSY.PISTON ANDPIN, 0200S. . ...... ...ttt 7
22005-82 ASSY.PISTON ANDPIN, 030 0.S. . ...... ... i 7
22006-82 ASSY.PISTON AND PIN, 040 0S. ... ... ... ...ttt 7
22445-63 RING AND PISTON, STANDARD .. ........c¢citiiiinneonennnnann 7,11
22447-63 RING AND PISTON, 010 O.S. . ... ... .. .. ...t iiiiianennnnn 7,11
22448-63 RING AND PISTON, 02005S8. ............... ettt 7,11
22449-63 RING AND PISTON, 030 0.S. ........ ... .. iitiiiiiinnnnnn. 7,11
22450-63 RING AND PISTON, 040 O.S. ... .. .. ittt ittt ainennn 7,11
22587-63 PIN PISTON . . ..ottt ittt ittt ittt tieneneansaraens 7.11
2272 SCREW, #10 X 34", OVALHEAD . . .. ... ... ... ittt i 45
23204-92 SOUNDPAD, MIDBODY,RIGHT .. ......... ... ..ttt 52
23205-92 SOUND PAD, MID BODY,LEFT ... ...... ... it 52
23206-92 SOUND PAD, FRONT . ... .ttt ittt ittt ernennnnns 52,54
23207-92 SOUNDPAD,FRONTTOP . ... ... ... i it in i 52,54
23208-92 SOUND PAD, CENTERREAR . . .. .. ... . i i it i e 52
23209-92 SOUNDPAD, REAR TOP . . .. ..t ittt it ie ittt innenanes 52
23214-90 SOUND PAD, BAGWELL BOTTOM . . ... . ...ttt nannnns 53
23215-90 SOUND PAD, BAGWELL RIGHT ............ .. ciiiiriiinnennnnns 53
23216-90 SOUND PAD, BAGWELL LEFT ............... ... ... 53
2321790 SOUND PAD, SEATBOTTOM . ..........¢cittiiniiiinennnneennnn 53
23218-90 SOUND PAD,RIGHT BODY . ... ... ... ittt 53
23219-90 SOUND PAD, LEFT BODY . ... ... i ittt ittt tieann e 53
23222-90 SOUND PAD, BOTTOM SEATCUSHION ........... ... iiiiinnn. 53
23233-92 SOUND PAD, MID BODY RIGHT,C6G ................ ... ... ..., 54
23234-92 SOUND PAD, MID BODY LEFT, C6G . ........ ... titrinnnnennns 54
23235-92 SOUNDPAD,REARTOP,COG . ... ...c.viiimniiiiitnanennnnnnns 54
23236-92 SOUND PAD, REAR BODY RIGHT, C6G .................... ... 54
23237-92 SOUND PAD, REARBODY LEFT,C6G ............. ... ciitiniunnn 54
23238-92 SOUND PAD, REARDECK, C6G . .........c.iuiitiiennnninnnnnn 54
2361 SCREW, 5/16-18 x 3/4", FLATHEAD . ... ... ... ..ttt rnnnnn 61
2363-BS SCREW, 5/16-18 X 1 12", FLATHEAD .............. ...t 39.63
2367 SCREW, 1/4-20 X 1 1/27, OVALHEAD .. .. ..... ... .. i iiiiiiannn 45
2369 SCREW, 5/16-18 X 1", SELF-TAPPING ......... ... ... it 45
23698-82 SPACER, CRANKSHAFT .. ....... ..ttt iiiiinitnnrnnnnnnns 5,11
23703-82A ASSY.,CRANKSHAFT . ... ...t iiiiiiittiirineeensceneonnanan 5
23707-82A CRANKSHAFT HALF, FANSIDE ............ ... . coiiiiinnnn. 5.11
23708-82 CRANKSHAFT HALF, TRANSMISSION SIDE . ..................... 5.11
23759-82 PRESS RING, CRANKCASE, TRANSMISSIONSIDE .................. 9,11
23764-82 HUB, FAN . ... . ittt i it ittt iietenennerasanasannansas 5
23962-63C CRANKPIN . ....... .. iiiiiitieneronennsonnnaenanneencncans 5,11
2420 SCREW, 1/4-20 X 3/4", POZIHEAD . ...... ...ttt tiniinnnenenncns 45
24200-63A ASSY,CONNECTINGROD ....... ... iiiiiiiiiititinnnnaranaans 5
24493-82A CRANKCASE SET .. ... ...ttt ittt ninnnonnennonnannns 9,11

95



926

NUMERICAL INDEX

DESCRIPTION

PART NO. PAGE NO.
24495-82 GASKET, CRANKCASE . ... ...ttt it ittt i 9,11
24794-67 SPACER, STABILIZER BAR . .. ....... ..ttt i, 70
24801-80 STUD, SNUBBER 3/8-16 X 21" . .................. e e e, 70
24804-67 STUD, 3/6-16 X 2 7/16™ . . . . ..t ittt ettt e e e e e 9
24805-67 STUD, 3/8-16 X 2 14" . . .ot e e et e 9,11,17
24811-63 STUD, 1/4-20 & 28 X 1-1/2" . . . ittt i et et et e 15
24865-82E PLUG, TRANSMISSION . . .. ... . ittt i e i 13
2511 SCREW, #8-32 X 44" . . . . i e 22
2502 BOLT, #10-24 X 12" . ... it i e 5,16,17
2503 SCREW, #4-40 X 1 12" .. . .. . i e e et e e e e 25
2509 SCREW, 1/4-20 X 1", SELF-TAPPING . ... .. ... iinennnnon ... 52,53,54
2551-w BOLT, 1/4-20 X 1", ACCELERATOR . ............¢cinuruuunnnunn.. 25,39
25590-91 SPACER, ANGLED . ... ... ...ttt ittt ittt e 51
2615 SCREW,# X 7/8", ROUNDHEAD WOOD .. ...................0.... 63
2602 SCREW, 1/4-20 X 1 1/4", POZI HEAD ... ... ... ... @it ieeiinunnn. 39
26251-30A BUSHING, BRAKE TUBE . . . . .. ...ttt ittt ittt iie et e 27
2638 SCREW, #6 X 3/4", PAN HEAD, SELF-TAPPING ...................... 35
2665 SCREW, #10-24 X 5/8" . . .ot ittt et e e 61.85
2667 SCREW, 5/16-18 X 2", HEX CAP . . .. ... .. ittt ittt et e 47
2673 SCREW, #10-32 X 1/2", BRASS . . ... ...ttt ittt ie it ieean. 15
26824-92 ARM, GOVERNOR .. ... .. ittt ittt tateeeiiieenannn 23
26827-91A GOVERNOR CABLE ASSY., . ...ttt ittt ittt i e 23
26831-83A INNER WIRE, GOVERNOR CABLE ............cc0iiiitmnnnnnnnnn. 23
26832-83 STOPCABLEEND .................. et e e meae e e 16,23
26837-90 BRACKET GOVERNOR CABLE . ... ..... ...t itimnninnnennnn. 19
26838-92 GOVERNOR BRACKET, RETURN SPRING .. .........c.nuuinninen.... 9
26839-92 RETURN SPRING, GOVERNOR CABLE .............ccciivuvinnnn... 9
2685-W SCREW, #10-24 X 5/8", SELF-TAPPING .............cuimiinnnnnn.. 25
2686 BOLT, 1/4-20 X 3/4" HEX WASHER HEAD, SELF-TAPPING .............. 16
26901-71B ASSY., REED PLATE .. .. .. ...ttt ittt iete i, 15
26905-59 REED STOP . .. ... . it ittt it et e eaetaenannn. 15
26906-59A LEAF,REED VALVE . ... . ... ...ttt itiiiiiaaannnnnn, 15
26908-71B GASKET,REED PLATE . . . . .. 0ottt ittt it ittt eeieennn 15
27000-88 KIT, CHOKE SPRING AND SPACER .............0ciieuninnannn.. 21
27020-80A MANIFOLD, OIL INJECTION . ... .. ... ittt it iaee e annnn 15
27069-63B GASKET, MANIFOLD . ... ... ...ttt ieneennnnnnnnn 15
27099-92 PUMP,FUEL ....... .0ttt it iteiaeinaenananannns 15
27100-87 NOZZLE, FUEL INLET . ... ... ittt it iitten e iannanennnennnns 21
2710093 RESTRICTOR, PULSE . ... ... .ttt itteeeennnanennnnnannns 15
27105-91 REPARRKIT, FUELPUMP . . ... ... ..ttt itnennnnnnnnnnnn 15
27126-82 GASKET, CARBURETOR . ... ....ciiiiiiiennnennnnnnneneennnn. 21
27127-87 GASKET, CARBURETOR CUP .. ........iiiiiiininrnnnnnnnnnnnns 22
27158-87C CARBURETOR . ... ...t iititt it ttiteteeeeeananaeennnnnnns 21
272217-81 BLOCK CARBURETOR . ... ...ttt it iiiinennennnannnnna. 21
27255-86 SPRING, CHOKE CABLE .. .... ...t uitiiiieinnnnnannnnnnnnn. 21
27256-86 SPACER, CHOKE RETURN, CASINGEND .. .........c0iivnennnnn.. 21
27257-86 SPACER, CHOKE RETURN,LEVEREND ... ...............c 0. 21
27274-85 LEVER, THROTTLE SHAFT . . .. ... .. ittt iiieinneaannn. 21
27288-88 ASSY.,CHOKECONTROL CABLE ............ ...t iiienannn. 21
27290-92 ASSY CHOKE CONTROL CABLE, C6G . ... ... ... iiiiiunneenennnn. 21
2744-82 DUST SEAL, THROTTLE SHAFT ........ ...ttt enennennnan. 21
27693-89 KIT, NEEDLE AND SPRING . ... ... iiiiiitetnnanennanennns 21
27730-87 ASSY.,, CHOKE SHAFT . ... ..ttt ittt tiaaaanntaaaannn 21




NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
27740-87 DUST SEAL, CHOKE SHAFT . ... ...... ... ...ttt 21
27744-87 DUST SEAL, THROTTLE SHAFT ....... .. ...t iiiiiiieeiinvennn 21
27763-87 KIT, CARBURETOR REPAIR .................... et e 21
27764-87 FLOAT BOWL . ... ittt it ittt ettt i tanaaanens 21
27765-87 ASSY.,, THROTTLE SHAFT ...... ... ...ttt iiiiiiiiinennnnnannn 21
27768-87 SWIVEL ASSY., CHOKE LEVER. . ... ... ..... (it tttirninrnnnnnns 21
27769-87 DISC,CHOKE VALVE . . . . ... . i i e i it aiaean 21
27766-87 DISC, THROTTLE SHAFT ... .. .. ... ittt it it iiiiiin i 21
27768-87 SWIVEL ASSY, CHOKE LEVER ............... ... .. ... e 21
27770-87 3 0L 7 21
27773-87 PLUG, 1/8" CUP . . . ittt ittt e ittt ieiaeiiiianans 21
27774-87 PLUG, 3/8" WELCH ........ ..ttt 21
27775-81 PLUG, 5/16" WELCH . . . .. .. .. it it it it i iiie e e i 21
27778-87 SCREW, THROTTLE AND CHOKE DISC ............... .. viun.. 21
27780-87 PLUG, FLOAT RETAINER . ........ ... ittt ininnnnnnn 21
27781-87 SCREW, IDLE SPEED ADJUSTMENT . ... ... ... ...ttt iiinennns 21
27782-87 SPRING, LOW SPEED SCREW . .......... ittt iiiinnnneneennns 21
27783-87 SPRING, IDLE SCREW . . ... .. ...ttt ittt i itanenannnan 21
27784-87 SPRING, THROTTLE SHAFT .. ....... ... ittt iitiinnnnnnnnnns 21
27785-87 SPRING, CHOKE SHAFT . ... ... .0ttt ittt iiiiineinennnnnn 21
27789-87 MAIN JET, 042 .. ... . ittt ittt ittt iaaianeneennannn 21
27857-88 MAINJET, 038 .. ... ittt ittt ittt tatennaneenananns 21
27858-88 MAIN JET, 035 HIGHALTITUDE ....... ... ... ..t iiiiiiiiinnns 21
2818 BOLT, 5/16-18 X 1 1/2", HEX CAP ...... ... .. i, 154551
29000-89B HOSE, AIR CLEANER . . .. .. .ttt it ittt it onnnanan 22
29072-80 SCREEN FAN ... ... ittt it ittt etaeeeanenannn 17
29108-82 STUD, 1/420 X 944" AIRCLEANER . ... ... ... .0ttt iinnnns 22
29111-87 CUP-ADAPTER, CARBURETOR ........... ... iiiiiinnnennnn. 22
29130-71 ASSY., AIRCLEANER .. ... .. ...ttt it iinnnnnnn 22
29131-71 ELEMENT, FILTER .. ... ...ttt ittt ittt tiniaenennns 22
29132-71 DUST UNLOADER ... ... ...ttt iiinennennnnnncennenanas 22
29135-71 CLAMP, DUST UNLOADER .. ........ .0t ttirittnnnnernnnnanenns 22
29139-83B DECAL,AIRCLEANER . ... ... ...ttt it tireeennnannnns 22
29142-71 GASKET, AIRCLEANER 2.00LD. . . ... .. .. it it iie i i anans 22
29157-88 ELBOW, AIR CLEANER . ... ... ...ttt it ietinnnennnnnnns 22
29941-81 STRAP, STARTER-GENERATOR . ...... ... .. iiiiiiiiiiiiaiannnn 19
30083-69D GENERATOR, STARTER . ... ... ..ttt iiiiiiieeinrnnnnennnnn 19,77
30098-77 FRAME & COILS . ... .. ittt it ittt ittt saenanaaeas 19
30110-77 COVER,REAR . ... ... it ittt ittt it eaanannnnens 19
30111-77 COVER,DRIVEEND .. ....... ..ttt iiriirnnencrnnnanananasas 19
30152-77 PLATE, BEARNG HOLDER .. .... .0ttt iinnencnnnnnnsanaons 19
30153-77 BALL BEARING ... ... ittt ittt rinraananasnenanoas 19
30154-77 BALL BEARING . ... ... ..ttt ittt entnnoeennennsanancsoas 19
30210-77 COIL, FIELD WITH STUDS .. .. ... . ittt iiiiinnennneaannns 19
30351-77 HOLDER, BRUSH . ... .. ... it ittt it i ranaaaacasarans 19
30394-77 HARDWARE KIT, TERMINAL DF . ... ... ... ... . iiiiiiiiieiannns 19
30395-77 HARDWARE KITF1 & F2 . ... ... . i et ciannan 19
30442-77 COVER, BRUSH . ...... . it ittt ittt iiiiineecesassonans 19
30443-77 BRUSH, SINGLE . .........c0iittteinirnennennannnaannaaeoncns 19
30444-77 WIRE, CONNECTING BRUSH . . .. .. ...ttt iiiii it ieneeiaeananns 19
30445-77 SPRING, BRUSH .. ... .. ...ttt it tenneananananannasans 19
30446-77 HARDWARE KIT, TERMINALS A1 AND A2 .. ..........coiecuerenens 19
30447-77 SPACER . ... ittt iii it tnennerenesosensaaasonsonaesns 19

97



98

NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
30448-77 SCREW,POLE SHOE . ...........0.iitniii ittt 19
30449-77 HARDWARE KIT, PULLEY, BRUSH HOLDER & BEARING PLATE ......... 19
30461-77 BOLT, THROUGH . ............ .. ... oo, e e e 19
30500-86 ROTOR, IGNITION . . .. ... i ettt et e et 17
30509-86 ASSY,IGNITION MODULE . . .. .......i ittt ie e e 17,77
30860-77 ARMATURE .. ... ittt et ettt et e e 19
30877-77 WOODRUFF KEY, PULLEY . ...........iuuiniinin i, 19
31067-63 WASHER, 3 X 163X .06 .............0iueiiinnnnn.. 25,36,40,51,69
31410-88 HOLDER, DRINK CUP . ... ... . ittt ettt et i 39
31476-79 BRACKET, STARTER GENERATOR . ......... ...t iiinnnnn.. 19
31551-72B PULLEY ... e e e et e e, 19
31601-63A SPARK COIL . . ...ttt e et e e e et et e, 14,77
31601-92 COIL ONLY (LOW RESISTANCE, BLUEDOT) ............vuuiuuun... 14
31602-63 COIL ONLY (HIGH RESISTANCE, YELLOWDOT) .................... 14
31604-92 JUMPER, COIL TO RESISTOR .. .......... .00 titinniminannnn.. 14
31605-92 BALIASTRESISTOR 1.8 OHM . ... ... ... ... ittt innnnn.. 14
31607-63 KIT, SPARK COIL .. ...... . ittt ittt ittt e it 14
31610-53A MOUNTING BRACKET, SPARK COIL ............ ... .0 uiinununnn. 14
31610-92 "BRACKET, COIL, LIGHT DUTY .. .... ... .ttt it iinnnnnn. 14
31981-92 CABLE, SPARK PLUG . . ...ttt ittt it e it et e e e et e 14
32301-82A SPARK PLUG . ...ttt ittt ittt it e et 14,77
329%4-67A KNOB, SWITCH . . ...ttt ittt it ittt e eiannn. 69
33244-92 SCREW,BELTRIDE OUT .. ... ...ttt ittt i eine i 12
33245-92 ASSY., SECONDARY TRANSMISSION . .................uvuuunn... 12
33246-92 HALF-PULLEY SLIDING . ... .. ...ttt ittt eiiiennann 12
33247-92 SHOE, CAM . . ... it ittt e et et et 12
3324992 HALF-PULLEY,FIXED .......... ... ..ttt 12
33250-92 CAM, FIXED . .. ...ttt ittt ettt e aee et 12
33251-92 RING, SNAP . ... .. ittt e ettt e et e e et iiann 12
33252-92 SPACER, SHEAVE . . .. ... . ittt ittt ittt e e it 12
33254-92 KEY, SQUARE . ... ...ttt it ittt ie e i 12
33260-92 SPRING, CONVERTER ............ ...ttt it 12
33795-87 LABEL, AUXILIARY POWER .. .. ... ... . . ittt 59.67
3406 SCREW, 1/2-13 X 3", HEXCAP . ... ... ... i iniinnnnnn. 31
3407 SCREW, 1/2-13 X2 1/4", HEXCAP . ... ... ... 0., 43,49,57,65
3419 SCREW, 5/16-18 X 2 14", HEX CAP . ... .. .. ittt 47
3427 SCREW, 5/16-18 X 3 12", HEXCAP ................. e et 19
34351-77 HOLDER, BRUSH ... ... . i i ittt i et e i i e 19
3452 SCREW, 3/8-24 X 8", HEXCAP . ... ... ... .. it 31
3454-BS SCREW, 1/420 X 13/4", HEX CAP .. .. ... ... ittt 25
34865-82E PLUG, TRANSMISSION COVER (GOVERNOR BUTTON) ................ 13
3502 SCREW, #10-24 X 3/4" . . ... i ittt ittt et ettt et 16
3503 SCREW, 10-24 X 1 14" . ... .. ittt ittt i e eeinenn. 15,16
358 PIN, I/AX 1/2DOWEL . ....... .00ttt iianennennannn. 9,11
35961-52 BEARING, PISTON PIN . ... ... .0ttt ittt iineeeeeeannnnnn 5,11
36389-72B BELT, STARTER/GENERATOR . . ....... ...ttt iiiitainnnnnnnnnn 19
36398-92 BELT, DRIVE . . ... ittt ittt ieeetanaeeannannn 12
36570-92 HALF-PULLEY, FIXED ..........tirtiiriinnnnnnnncennenennns 13
3657192 SHIELD, DUST . . .. ... ittt ittt ettt ee e tetnannnnn 13
36572-92 CAP, STRAIGHT .. ... ..ttt ittt ittt e iannnnnnns 13
36573-92 WASHER, ANTI-WEAR . ... ... ittt it et inreeennnnnnn. 13
36574-92 HALF-PULLEY, SLIDING . .. ... ...ttt itteereeeenneeenennnnnn 13
36575-92 WASHER, SHOULDER ........... ... . ittt 13




NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
36576-92 SPACER, BELTRIDE-OUT . ... .o iiviimmme i m e mm e e i3
36577-92 BUSHING, PLASTIC ... .ccvvervnccnnanensensneenecn sy 13
36578-92 PRIMARY TRANSMISSION ... .......ccverennnns ettt 13
36579-92 SPRING, CLUTCH .. ... tnieaeemnm e s 13
36580-92 WASHER, FLAT . .. ieceioonacsnannonccaesneneesconsoseses 13
36581-92 NUT, JAM . oot ieeeeeianmmaeaenan s s e e 13
36582-92 SCREW, SELF TAPPING . ......ccovnrmrsomnrnnnacenrncere s 13
36583-92 SPRING, ANTI-WEAR . ... ..c.couennnenr mnnensessnnesmesrss 13
36584-92 WEIGHT, CENTRIFUGAL . ... .. ccutnrenecnntnnnse e 13
36585-92 LOCKWASHER .. oovvverevmnannnsnnssesasensseensmnrnses s 13
36586-92 BOLT,FIXING . .ccvevnsnmneoennsnasesnnnemetensomnecesses 13
36588-92 RING, RETAINING . . ...vcveveocnnnnsasonesmercosmennnmesses 13
36598-92 BLOCK, CENTRIFUGAL .. .......cciconenrnmnnnrr s 13
3728 SCREW, 1/420 X 1/2", HEX CAP .. .......ccetnmnreecnmmmrocesens 19
3748-BS SCREW, 1/4-20 X 7/16", SELF-TAPPING . . ... .....cccenrccmnrcnmnne 39
3768 SCREW, 1/4-20 X 2 1/2", HEX CAP . . ... ..cvennnenmnemmrrenns 9,57
3775 SCREW, 3/8-16 X 2", HEX CAP .. ......cc.vrennmrnnnnnmmcne s - 9,31
3787-B SCREW, 1/4-20 X 3/4", HEX CAP . .......ccocenonmmerere s 7,19.45,55.59
3950 SCREW, 1/220 X 4", HEX CAP .. .......cccomncerconze . 43,49,52,57.65
3987-BS SCREW, 5/16-18 X 3/4", HEX CAP .............- 16,29,35,45.53,54,57,59,61.63
3991 SCREW, 5/16-18 X 78", HEX CAP . .......c.ccnrnrenrnmrmrermncs 14
4008 SCREW, #1032 X 34", TAP .. . ..o citinirnnnm e mmns 7
4036 SCREW, 5/1624 X 1 12", HEX CAP . .........ccccervrnmenrmrnmoes 35
40468-92 PEDAL, ACCELERATOR, ELECTRIC . .......chvrmemcrmrmarmroe s 25
40492-92 ROD, MICROSWITCH, GU4/GD4 . . .. ... crnrnennermrmeresses 25
40504-89 ROD, MICROSWITCH, G4S/PAG/C6G/GU4/GD4 . . .. ..covoevmvrmeemeeme 25
40508-92 PEDAL, ACCELERATOR, GAS .. .......cccernrnenmrme e 25
40509-67 SPRING, BRAKE RETURN . ... ... .tnucenmrnnnns st 27
40511-78 CLAMP, ACCELERATOR CABLE . .......ccocvomnenrmmmmrrmosess 25
40511-89 PAD, ACCELERATOR PEDAL . .........ceverurermrmnnmermenres 25
40514-89 ROD, ACCELERATOR, PAE/EAS . ........ccorvrcermmenrronremoss 25
40516-89A ROD, ACCELERATOR, EU4ED4 . . .. ... ..ccnrnncerrmemrermrmnes 25
4051791 ROD, MICROSWITCH, C6G .. . ..o vvnrvermmnmarrnmmrmrorsmses 25
40550-92 ROD, ACCELERATOR, C6E .. .....cccovvennnncrnnmrcnnmnmoss 25
4068 SCREW, 5/16-18 X2 12", HEX CAP . .......cccvennnreremrenrmres 47
40801-89 LINK ASSY.. + o cvvemvncannonmomenensnsensasaseesceomensssses 25
40803-89A 1) < R I 25
40805-89A SHAFT, KICK OFF .. cuvnvmcnonnnnnnsoossaneeesoenmcs sy 25
40815-89 CABLE ASSY., ACCELERATOR .. ......ccccmruaneennmrrecmoere: 25
40818-91 LIMIT CABLE, FRONT .. ... cccvuinnmrecommnnceemmrocernss 4751
40819-91 LIMIT CABLE, REAR . .....cccccecrnmecrsnnoecereneor oot 47
40980-87 ASSY., TIRE/WHEEL, TERRAGARD . .......cccecenromereerneress 37
40981-87 ASSY., TIRE/WHEEL, 5.7,EU4 ...... R I e 37
41199 BOLT, WHEEL HUB MOUNTING . .........voenrermeemrores 37,73.83
4151791 ROD, BRAKE, C6E . . ...vvvssornrnnncsnsnnscneeenncmorsersss 27
4151991 ROD, BRAKE, C6G . . <o vvvesornnnesnemmnnssmsosensemsrrsns 27
41813-86A ASSY. BRAKE,LEFT .. ....cccrenncnrornmnenrermrmresnssnsss 29
41814-86A ASSY. BRAKE, RIGHT ......cccuoevernmnmnncmevmmnemosrnsns 29
41815-86 BRAKE DRUM . ... vovcvnnnmoeenenansenmenssms ot 29
41816-86 SPRING, BRAKE SHOE . ......c..tnenrnermrermmenmreemrons .29
41817-86 RETAINER ASSY.,BRAKE SHOE . .......cccceeccnnnnsrmmrommnsss 29
41819-86A BRAKE SHOE, SINGLE . .....ccccvorrnresnnnneeeenmmrorresssns 29
41820-86 ACTUATOR ASSY.,BRAKE .. .. ... .oiurnnurornor et 29

99

A A I T M R AN T N AR A e



NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
41821-86 ASSY., ADJUSTER .......... ... ... . o 29
41822-86 COVER,DUST . ................oooouiiiuoon 29
41823-86 CAP, RUBBER ADJUSTER BOLT ................ ... ... ... .." 29
41833-82 SPRING RETURN, GOVERNOR . . ............. .. ... . .. .. 23
42269-70 PIN, IADIA. X 34" CLEVIS ................ ... . .. .. .=/ 25
42395-92A ASSY,BRAKECABLE ......................... ... ...~ 29
42400-89A ASSY,BRAKE CABLE ....................... .. ... . ...~ 29
42401-89A ASSY., BRAKE CABLE, LEFT ................... ... ...~ 29
42402-89 EQUALIZER, BRAKE ..................... ... ... ... 27
4240691 ROD,BRAKE ....... ... ... ... ... ... ... . ... 27
42407-89 PAD, BRAKE PEDAL ....................... ... .. .. ... ..==" 27
42408-89 PAD, PARKING BRAKE PEDAL . ................. ... .. ... 27
42409-89B ASSY.BRAKE PEDAL ................. ... ... ... .= 27
4241092 PEDAL,BRAKE ................ .. .. ... ... .. .. ... 27
42450-91 ASSY., PARKING BRAKEROD ................... ... ... ... 27
42451-86 RATCHET, BRAKE ..................oo oo oo 27
42452-86 SPRING, PARKING BRAKE, RETURN ..................... .. ."="" 27
42455-91 ROD, PARKING BRAKE ........................ ... . ...~ 27
42456-86 CLEVIS, PARKING BRAKE ......................... ... ..~ 27
42456-91 CLEVIS, PARKING BRAKE, WITHOUT THREADS ............ ... ... ... 27
4245791 SPRING, BRAKEROD ............... ... ..o 27
42461-92 PEDAL, PARKINGBRAKE . . ................... ... . .. ...~ 27
42471-88 BEARING, PLASTIC SPLIT ........................... ....." 27
4253 N0 x3 12" HEXCAP . .......... .o e 31
42644-78 WASHER, NYLON .............. ... ..o o 86
42996-83 RIM, WHEEL ......... ... ... ... ooiiiiininn o 37
43106-87 TIRE, TERRAGARD . ....................oooouno . imm 37
43108-87 TIRE, 570, BU4 ............... ... ... o uuuuno 37
43152-66 NUT, 1/2-20°, TAPERED ...................ooooo 0 37
43156-63 VALVE RIM ................ ... ... ... 37
43158-65 STEM EXTENSION VALVE ................. ... ... .. ...~ 37
4319 SCREW, 3824 X I HEXCAP .................. ... ... ... 23
43481-89 HUB, WHEEL ASSY . ............... ... ... .. ... ... 37
43615-89 HUB, REAR ASSY ....... ... ... .. .ooiuunnnnnnn 73,83
43646-79 GREASECUP,HUB ............................ .. ...~ 37
43900-88 BUSHING, PINION . ............................ .. ... . 3351
43901-88 BEARING, STEERING RACK ........................ .. ... ..~ 33
43902-88 BEARING, STERRING, SLEEVE . ....................... ... .. 33
4391 SCREW, 5/16-24 X SB", HEX CAP ................... .. ... ... 45
43929-88 SPRING LEAF, 3LEAF ...................ooooouon. . o0 31
43929-88A SPRING LEAF, 4 LEAF ................oouiuuinon o 31
43937-86 BUSHING (75ID) ........ ... ..o it 31
43947-86 BUSHING (75ID) ..............couiuiiiinnnnnnnn oo 31
43938-86 BUSHING (621ID) ..................couuiuunnoono 31
43946-88 ADJUSTER CAMBER ..................ouuunooo oo 31
43950-88 TUBESPACER A-ARM .................. ... ... . ... . ... 31
43958-88 RODEND,LH ........ ... . .. i 33
4434-W SCREW, 3824 X3 1/4", HEX CAP .. ........ouuuinnnnn .. 43,49,57
4451-wW SCREW,38-16 X 5 14" . ... ... .. ... ... ... e 7,11
4455 BOLT, SHOULDER, 4" . ... ... ... ... 27
4457 BOLT, SHOULDER BRAKE . .........couiuinnnennnn 27
44914-88A BUMPER, REAR . ... .. ..ttt iiiiiiiie i 36
45399-90A ASSY, A-ARM . ..o 31

100




NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
45407-90 MOUNTING BRACKET, A-ARM .. ....... ... ..., 31
47031-91 BRACKET, GOVERNOR CABLE . .......... ... iiiiiininnnn.. 23
47033-93 CHASSIS WELDMENT, GD4 . . ................... e e 65
47034-92 CHASSIS WELDMENT, ED4 . . . . ... ... . ittt i e 65
47036-92 CHASSIS WELDMENT, EU4 . . .. ... ... i i ii i 57
47037-92 CHASSIS WELDMENT, GU4 . . .. ... .. ittt i 57
47038-92 ASSY.,FRAME P4E . . .. ... ... ittt i 43
47038-93 CHASSIS WELDMENT, P4E . . .. ... ... . . ittt 43
47039-89 REAR FORK ASSY., .. ... .ttt ittt it it cnee 43,49,57,65
47040-89 REAR FORK ASSY., EAS . ... ... ittt ittt i 43
47044-92 BRACKET, OIL TANK . . ... .. i it it it ittt i e e 16
47047-93 CHASSIS WELDMENT, C6G . . .. ... .ottt e it ittt i e 49
47048-92 ASSY,.FRAME, P4G . . .. ... ... i i it i it i 43
47048-93 CHASSIS WELDMENT, P4G . . .. .. ... it ittt ittt i 43
47051-92 ASSY.,. FRAME, G4S . . .. ... . it i e e 43
47051-93 CHASSIS WELDMENT, G4S . . . ... . it it ittt i it iie s 43
47055-89A BRACKET, REAR BODY SUPPORT .. .......citiitinniienennnnnnn 47
47059-92 ASSY, FRAME, E4S . . . ... ittt it ittt it 43
47059-93 CHASSIS WELDMENT, E4S . . .. .. ... i ittt 43
47069-93 CHASSIS WELDMENT, C6E . . . ... ... ...ttt iiiinianennnnnnn 49
47077-89 BRACKET, BODY MOUNT .. .... ...ttt iiietianennannns 57
47097-92 PAN,REARFORK .. .. ... ... ittt 52,54
4716-W SCREW, 3/8-16 X 1 1/4", HEX CAP ... ... ... ...t 33
47315-93 SPACER, MICROSWITCH. . . .. . .. ... ittt ettt it i 25
4734 BOLT, 5/16-18 X 1 1/A", HEXFLANGE .......... ...t iiiiiinnnn 19
47343-90 CLAMP, REARFORKPAN .. ... ...... . ittt 52,5354
47344-90 CLAMP,REAR FORKPAN ........... ... .. 52,53,54
47390-89 BRACKET, SPRING .. ........ititiiiiniinmennnnnnennnnaeenenns 25
47451-92 FORK ASSY., G4S .. ... ..ttt sttt tieeaaennnn 43
4745290 REAR FORK ASSY., COG . ... ..ttt ittt ittt et s eianannn 49
47452-92 REAR FORK ASSY.,GU4,P4G,GD4 .. ............. ... 43,5765
4748790 STRAP, SEAT . ... . ittt ittt e et nenenns 45
4751292 SPACER, REAR BUMPER, EU4/GU4 ............ it i e e 36
47524-66 BUSHING, REARFORK . ... .. ... .. ittt 43,49,57.65
47598-92 RETAINER PLATE, LEAF SPRING ................ . i, 31
47672-92 BRACKET, ENGINE MOUNTING ............cciititirnreninnnnns 9
47711-84 PLATE, BATTERY HOLD DOWN . ..... ... ... it i iiiinennn 75
47756-88 BRACKET, BRAKE DRUM,RIGHT SIDE .. ....... ... ... .0 vinvnnnn 29
47757-88 BRACKET, BRAKEDRUM, LEFT SIDE .......... ... it nnnn- 29
4777 SCREW,3B-16 X 1 1/2, HEXCAP . ... .. .. 0ttt ii i 9
47815-88A BUMPER, FRONT . ....... ..ttt it iieieanannn 43,49,57,65
497 PIN,SI6 DIAX 7B CLEVIS . . .. ...ttt ittt iitanennnnns 29
498 PIN,3/I6 DIAX 3" CLEVIS . ....... .. ittt iiiinnnannannans 27
499 PIN, 1/4 DIAX 1-12" CLEVIS . ... ... . .. . it 27,69
50002-92 BODY, FLATBED .. ......c0i ittt ieineoenneenennsnnneannnns 59
50003-92 CONTROL PANEL, C6E/C6G/EU4/ED4 . . .. .. .. it iiiiieinannann 39
50004-92 CONTROL PANEL, GU4/GD4 . ... ... ... ..t it ittt iianan 39
50058-92 REARBODY,FRONT (GASONLY) . .. ... ittt it iiiiieteianeanns 51
50059-90A REAR BODY, FRONT (ELECTRICONLY) ...........cciiiiiniiennnn. 51
50062-90 BODY, REAR DECK (ELECTRICONLY) ......... ...t itinnenennnnnn 51
50065-91 BODY, REAR DECK (GAS ONLY) .........tiiiiiiiiiiinnenncann 51
50101-92 ASSY. BATTERY HOLDER PLASTIC (INCLUDES ITEMS 1-5) . ............ 75
50160-91 BODY, MID (GASONLY) ... .. tiiiiiiiiitntnnenerananaasanas 51

101



NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
50176-89 SIDE PANEL RIGHT . ... ... ... . ittt it i ieeennn. 39
50177-89 SIDE PANEL, LEFT . ... ... ... .ttt ittt teaiaaenannn. 39
50180-91 CONTROL PANEL P4G/G4S . . .. ... . it it e et i iitaannn. 39
50181-92 CONTROL PANEL P4E/EAS . ... ... ... ittt et 39
50182-89 BODY,REAR UNIVERSAL .. ....... . ... iiiitinniennnnnnnn 47
50183-89 BODY,MID UNIVERSAL . . ....... ... it i, 4751
50187-91 S-TRIM, LH . . . e e e e e 39
50188-91 S-TRIM, RH . . ... e e e e 39
50189-88 TRIM, CONTROL PANEL . . .. ... ... i it it ei i, 39
50190-86 JACKNUT,CONTROL PNAEL .............. ... iiiiiiinnnnn.. 39
502 PIN, 75" CLEVIS .. ... ittt ittt e ettt e e et et i 27
50201-89A BAGMAT, LEFT . ... . it e ittt ettt et et e e eannnnn 47
50202-89A BAGMAT,RIGHT . . .. .. .. ... i ittt itteenenenannnn 47
50203-89 DOUBLER, FRONT . ... . ittt ittt i ettt it et e ieeennns 47,51
50204-89 DOUBLER, REAR . ... ... it i ittt it eiiiaaannn. 47
50225-85 CAUTION LABEL,PROPROD .. .......c.0. i itiiiiiiiiiininnnnn.. 45
50242-92 PLATE, DECK . ... ... . i i i ittt i i e eanann 59
50254-91 TRIM, FLOORBOARD, RIGHT G4S ANDE4S . ... ... ... ... .. iuu... 39
50255-91 TRIM, FLOORBOARD, LEFTG4S AND E4S .. ... ... ... ... ... ituuann. 39
50261-92A TAILGATE . ... . it i ittt it et taeeneeeeanaannn 63
50262-92 PANEL, LEFT .. .. .. ittt tietetoecaeanaaannans 61
50263-92 PANEL, RIGHT . ......... ... . i i ittt 61
50266-92 TAILGATE . ... ittt ittt ettt st et 61
50267-89 CARGO BOX, STEEL (INCLUDES ITEMS 1-18) .. ..................... 61
50271-65 HINGE,REAR BODY ......... ... . ittt iiiinannnnn 4547
50271-89 HINGE, FRONT .. .... ... ittt it ettt 47,51,59,67
50273-92 PANEL, FRONT . .. ... . . ittt ittt tiiinonanann 61
50278-67B MAT, BAGWELL, RIGHT . . ... ... ... . i it iiiiiiiennn. 45
50279-67B MAT, BAGWELL, LEFT . . . ... ... ittt ittt teetieiaenenn 45
50290-92A CARGO BOX, WOOD (INCLUDES ITEMS 1-21) . . . ... ... .t enennnn 63
50292-83 BRACKET, LATCH (4) . ...... .ttt ittt antneanenn 61,63
50293-83 BRACKET, CARGOBOX (4) .. .. ... .. ittt ittt iinenaanns 63
50294-92A PANEL, FRONT . ... .. i i i i it ittt ianaaanns 63
50295-92A PANEL, LEFT SIDE .. .. ... ... ..ttt ittt ittt iinnaann. 63
50296-92A PANEL,RIGHT SIDE .. ..... ... ... ittt it iitnnecnnnanans 63
50297-83 I 2 (10, ). 61,63
50298-83 TUBING, CLEAR .. .. .. ittt it ittt iateinonnes 61,63
50299-83 CHAIN . ... i it ittt ittt ettt aeenanan 61,63
50300-86 FRONT BODY, UNIVERSAL . ... ... .. ittt ittt ttaennennennn 39
50308-91 GUIDE, SIDE BODY ... ...... ...ttt ieitiinannnnnann 47,51
50315-91 TRIM, FLOORBOARD, LEFTPAG/P4E . ..... ... ... ... . iiiiennn. 39
50316-91 TRIM, FLOORBOARD, RIGHT,PAG/PAE . ...... ... ... iiiennnnn. 39
50321-90 BODY,GOLF CAR, G4S ... ... ittt ittt tiiataranacanas 45
50322-90 BODY, GOLF CAR, E4S ........... . .. et 45
50332-90 REINFORCEMENT, BODY . ... ... ...ttt iinenanean 45
50334-85 STRAP, BODY LIMIT .. ...... ...ttt iiiiiiiaiinennns 45,51
50334-89 STRAP, BODY LIMIT, FRONT .. .. ... ... ... iiiiiiiiiiinennnn 47,51
50336-90A PROP ROD . ... i i i i it e it i e te it eenanes 45
50337-85 CLIP, PROPROD . ... .. ittt ittt ittt ite it anennnannan 45
50352-88A SUPPORT, BODY . ......iii ittt it titinannannnannns 45
50451-92 TRIM, FLOORBOARD, LEFT ... ... ... ittt iiiiiiinnnnn 39
50452-92 TRIM, FLOORBOARD, RIGHT .. .......... i iiiiinnann.. 39
50455-92 TRIM, FLOORBOARD, LEFT ............ ..t ttiiiiitiniinenennns 39
102




NUMERICAL INDEX

- PART NO. DESCRIPTION PAGE NO.
50456-92 TRIM, FLOORBOARD, RIGHT ........... ...ttt iinnnnnnnn. 39
50705-89 FLOORMAT .................. e m ettt 39
50705-90 FLOORMAT,REAR, C6E . ... ... ... .00t iiiiiinainnnannn. 51
50706-92 ‘FLOORMAT, FRONT, C6 . . ... ...ttt ittt i iinann... 39
515 PIN, /16 DIAX 3/4", COTTER .. ..........0iiiiiinannnnnn.. 25,2781
51501-89A SEAT, BACKREST .. ....... ... .. ittt iieinnannn. 47
51503-89 SEAT SUPPORT, FRONT BODY . ... ...... ..t itinennnnnnnnn.. 47,51
51503-91 SEAT SUPPORT, FRONT BODY (C6G) .. .........ciuiriiennn... 47,51
51504-89 BRACKET, BAGHOLDER .........cituiiieetitiinennnennnnnn.. 40
51566-90A CUSHION, SEATBOTTOM .. .. ...ttt it iainnnnn.. 51
51567-90A CUSHION, SEAT RACK . . ... .. ittt it ittt e et i i 51
520-w PIN, IBX I",COTTER .. ...ttt et iaiaennann. 29
52001-89A CUSHION, BACK . ... . ittt ittt ittt i eeeiianan 47
52004-92 SEAT, BENCH .. ... .. ittt ettt et iiianennn. 47
5206-BS SCREW, 5/16-18 X 1", PANHEAD ...............ciicueunnnnn.. 4047
5207-BS SCREW, 5/16-18 X 2", PANHEAD .. ..... ... ... ..t 47
5208-BS SCREW, 5/16-18 X 2 12", PANHEAD ........ ...t iiuuntnenennnnn. 47
52083-87 LABEL, BRAKE ADJUSTMENT . ......... ..ttt uiinnencnnnannnn 45
52109-87 STUD, 5/16-18 . ... . . i e e et 4547.69
52311-76 ASSY., LIMITCABLE . ...... ... ..ttt iatinnnnnnnn. 69
52329-85 SPACER, PLASTIC . ... ... . . ittt ittt ieeeinnnnnn. 51
52405-78 BRACKET, DUMP BOX LATCH .. ...... ...ttt iieaennnnnnnnn 69
52407-78 SPRING . . ... et et 69
52412-92 LATCHDUMP BOX .. ... . ittt et e e e e ieianan 69
5241592 SHAFT, DUMPBOX LATCH ........... ... ..t 69
52425-92 DUMPBOX ................ e 69
52427-92 REARBODY,DUMP . . .. .. ittt itetietea s e ianaan 67
52435-92 TAILGATE, DUMP BOX . ... ... ... ...ttt iteieennnn. 69
52441-92 PIN, SNAPPER . ... ... . ittt i et einan, 67,69
52630-88A HANDRAIL, RIGHT .. ........ ... . ittt iininnannn. 45
52631-88A HANDRAIL, LEFT ... ... ... ittt ittt i etie et teanannns 45
52632-92 ASSY., HANDRAIL,RIGHT ........... ... ciiiiiiiniannan.. 59.67
52633-92 ASSY., HANDRAIL, LEFT ... ... .. . .. ..t iieiieannannn 59,67
52935-89A FRAME, SEAT BACK . ... .. . ittt ittt ittt 45
52936-90 SEAT BACK, CUSHION, CLASSIC .. ........ ...ttt 45
52937-86 SPACER, SEAT BOTTOM CUSHION . .......... ... it 45
52939-88 CUSHION, BOTTOM . . ...... ... ittt ittt i e i iieannnnn 45

- 52940-92 SEAT ASSY., UTILITIES ......... ... trt it iiiitiannnennn. 59.67
52941-92 CUSHION, SEAT BOTTOM ... ... ... ...t iiiiiiinennnnn. 59,67
52942-87 FRAME, SEAT BACK ... ... . i i ettt ciiienann 59,67
52943-92 CUSHION, SEAT BACK ... ... ...ttt it ittt e 59.67
52944-87 HINGE, SEATBOTTOM . ... ... ...ttt itannennnas 45
52945-88 CUSHION, SEATBOTTOM ... . ... . ittt ittt tenennnnnans 45
52948-88 COVER, SEAT BACK ....... ittt ittt ettt 4547
52953-92A HINGE, TAILGATE . . .. ... it ittt ittt teieie s 59,61.63
52965-92 HINGE WELDMENT, RHDUMPBOX ........... .00ttt 67
52966-92 HINGE WELDMENT, LHDUMP BOX ..........cuitiiuitcneennnnans 67
53000-89A PLATE, LOGO . ... ittt ittt ettt titeeeeintaneanns 39
53016-89 LABEL, WARNING I .. .. ... .. .. ittt i, 39
53017-89 LABEL, WARNING II .. ..... ... ... ittt iiiiinannns 39
53017-90B LABEL, WARNING . . ...... ... ..ttt iiiatientnneennenn 39
53018-89 DECAL, CAUTION . ... ... ittt iiiiiitinonetaasenennenannns 61,63
53262-88A LABEL, ETIQUETTE . ... ... ... .t ittitiiiitnnnennannneenans 39

103




NUMERICAL INDEX

DESCRIPTION PAGE NO.

PART NO.

53263-92 LABEL, KEYSWITCH, ELECTRIC ... ..............ciitunernnnnn.. 39
53266-89A LABEL, KEYSWITCH, GAS . ... ... ... . ittt 39
53268-88A LABEL, WARNING, GOLFCAR .................. e e 39
53270-91 DECAL, USA. LOGO . ... ...ttt it et eeea 39
53276-86A DECAL, OPERATING INSTRUCTION . . ...........ciuiiiiinnnnnn. 35
53277-86A DECAL, OPERATING INSTRUCTION, ELECTRIC ..................... 35
534 PIN,3B32DIA. X 1", COTTER . . . . ..t ottt ittt i i e eieeenn 25,2769
53402-89A ASSY., CRADLE AND BAG HOLDER .............iiuiiiinnnnnnann. 40
53403-89A WELDMENT, BAG HOLDER .............. ... cuiineennnnnnn.. 40
53405-89 PAD, BAGHOLDER . ..... ... ..ttt ittt 40
53406-89 ASSY., BAG HOLDER, G4S/EAS . ... ... ...ttt iiitieiininnann. 41
53472-84 BUCKLE, BAG HOLDER ...............iiitinnninnnnnnennn. 4041
53473-88 STRAP, BAG HOLDER . ........ . ...ttt eii i 4041
53474-92 TRIM, BAGCRADLE ........... 0. iiiittiitnnrennnennnennn. 4041
53475-88 SPACER . ... et et e e 40,41
53481-89A HOLDER, BAG . . ... . it ittt ettt e et iieeeann 41
53491-65 PLATE, REINFORCEMENT . . .. ... ... .ttt ittt iieiinennn. 45
53547-82 REINFORCEMENT RING, BAG HOLDER .................c0uiuunn.. 45
53960-88 HOUSING, STEERING GEAR .. ...........toiiiiinrinnnnnnnnnnn 33
5400-BS BOLT, 5/16-18 X 1", SPLIT (P4G, P4E, EU4,GU4) ......... 36,43.47,49,51,59,65
5401-BS BOLT, 1/420 X 2 1/4", CARRIAGE ............cccuuiiiinnnnnnnnnn 63
5445-W BOLT, 5/16-18 X 1 14", CARRIAGE . ...........c0iuiiniinennnnnnnn 19
5449-BS BOLT, 5/16-18 X 1 1/2", STEP .. .. .. ittt ittt ittt 36,63
5451 BOLT, 5/16-18 X 1 1/8", CARRIAGE ..............0i.iiiiinnnnnn. 57
54514-89 SHOCK ABSORBER, REAR ..................iiiiinnna.. 43,49,57,65
54515-89 SPRING, REAR, G4S . . ... ...t ettt i teeeeianennn 43
54516-89 SPRING, REAR, E4S . ... ... ... . ittt iiiiinnnnn. 43
5452-BS BOLT, 5/16-18 X 5/8", CARRIAGE . ....... ... ... ... iiiininnnn.. 36
54564-73 SPRING,REAR, P4G . . ... .. ... . ittt iiieinnnnnn 43
54565-86 SPRING, REAR, PAE C6E/C6G, EU4 . ... ... .........civvnn... 43.49,57
54566-73 SPRING,REAR, GU4 . ... ... ... it ittt iaennennnnnnn 57
54569-92 SPRING, REAR, ED4/GD4 . . .. ... ittt ittt iieanneannn 65
54641-89 DAMPENER, SPRING ......... ... ... . i iiiiiinnnnnn. 43,49,57,65
559 PIN, IBX 1-1/4", COTTER . . . . ...ttt ittt ittt ienaann 37,73, 8
57054-90 WELDMENT, KING PIN ... ..... ... .. iiiitiitiineneennnnnnn 31
57057-87 BUSHING, STEERING COLUMN, UPPERL ................c.0cvuunnn. 35
5706 SPACER, A-ARM ... .. .. ittt ittt ettt 31
57067-87 BEARING, STEERING COLUMN, UPPER ............cciiieucuunennn. 35
5707 SPACER, SHOCK ABSORBER . .. ... . ..... ..., 43,49,57,65
57085-84A STEERING WHEEL . . .. .. ... ... ittt ittt tenannennenn 35
57089-84A ASSY., SCORECARD HOLDER . ............ciitiiinnnnnnn. PR 35
57095-88 SHAFT, STEERING . . .. ... ... ittt aiaeteaneonanaaenn 35
57098-84A COLLAR, STEERING WHEEL .. ....... ... iiiietiintnnnnnnannnn 35
57140-86A ASSY., STEERING COLUMN .............. e et e e 35
57160-88 ASSY., STEERING ARM,RIGHT . .......... ... iiitiiiiiiinnnnnn 31
57166-88 WASHER, STEERING . ......... ... ittt iititieeeeanann 33
57168-92 BOOT, STEERING . . .... ... ittt iiiitiinneennineanaanan 33
57171-90 RACK, STEERING GEAR . . .. ... ... ittt et iiinnenennn 33
57172-92 BALL END, STEERING GEAR .. .. ... ... ... .00t iuineriennennnann 33
57176-88A SPRING, STEERINGGEAR . . .. ... ... ittt iiieeeieannan 33,71
5717790 REPLACEMENT SET, RACK ANDPINION ........ .. ... tuuinnnan.. 33
57180-90 PINION, STEERING GEAR . . ... ... ...t iiiiiiintnennnenennns 33
57183-88 SEAL, OIL . . . ... i ittt it ettt 33

104

s

g



NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
57190-88 WASHER, LOCKING, STEERING ...........0itirinuunnnmennaenan. 33
57228-88 PLATE,STEERING . ... ...ttt iinnnneuneaeneneneenn. 33
58000-88 ASSY., STEERING ARM, LEFT . ... ... ...t ittitimineiniennaaan. 31
58018-83A WINDSHIELD, RAINDRAIN .. .. ... ... iitiet ittt 86
58020-88 KIT, WINDSHIELD, CLASSIC . . ... ...ttt ittt iei it 86
58020-90 KIT, RAINDRAIN, WINDSHIELD ...........0ivuimumenrenennnenn. 86
58425-88 EXTRUSION, WINDSHIELD, BOTTOM . . .. ...... ..., 86
58430-90 EXTRUSION, WINDSHIELD, SIDE .. .. ... ... .. i i iieiaie.. 86
58431-90 EXTRUSION, WINDSHIELD, TOP ... ... ...ttt tnnnneroneeenonan. 86
59245-92 MUD FLAP . ... . ittt ittt st e aea i 69
59594-92 PAD, FENDER WALL .. .. .. .. ... . ittt 43.49,57
59607-64A KIT, SPLASHGUARD .. ..... ...t iiiiiiiiiiiiiaiana. 47,51,59,67
6000-B WASHER, 5/16", W-PLAIN ............. ...t ieaan.. 39,51,52,53,54,89
6001-B WASHER, 5/6", W-PLAIN . . .. ... ... i ittt 47
601 PIN, .133DIA. X 3/4", ROLL .. . ... ... ..ttt 25,69
6016 WASHER, SOUNDPACKAGE . ...........00tittitinennrnn.. 52,53,54
61094-75 FITTING, ASSY.,FUEL TANK .. .. .. ...ttt ircnenennnnnannennn. 55
61095-84 FITTING, FUEL TANK ... .. .. ...ttt ittt ia i 55
611 PIN, 25 DIA. X I", ROLL . ... ... 0ttt et ittt 27
61117-71B GASKET, FILLER CAP . . ... ..ttt ittt it ei i ia e 55
61249-75 BUSHING, RUBBER . ... ... .. ... iiittiiirtiinnennaeennnnn 55,71
61251-89A TANK, FUEL . ... ... ittt iiieiaieiaetaeantnaeannnnnnn. 55
61253-89 RETAINER PLATE, OIL SEAL ......... .0ttt 16
61254-89 CAP, FUEL TANK, VENTED ........... .00t iiiietiiiannnnnnnnnn 55
61255-84 EAGLE DECAL, BLUE,RIGHT SIDE .. ......citititnenrnnnnnnennn. 45
61256-84 EAGLE DECAL,BLUE, LEFT SIDE . ... ... ..ccititiiiterannnnnnonns 45
61257-84 EAGLE DECAL,BLACK,RIGHT SIDE . . . . ... ... .. 45
61258-84 EAGLE DECAL, BLACK, LEFT SIDE . . ... .... .. 0ttt 45
61259-84 PLATE, COLUMBIA BLACK/SILVER . ... ... ...t 61,69
61265-92 LOGO,UTILITRUCK . . . . .. .ottt ittt ittt ie e enenanneaennenns 59
6150-W WASHER . ... .. it it et enstaanaenaaaanaaaannann 25
61605-36 Y 0 9 41
6173-B WASHER,FENDER . ... .....citiititieineenoronennennnnnnnn 9,17
62346-75 STRAINER, FUEL .. ... .. ...ttt tannaaoneansencnennnnnnns 55
62350-63 FILTER, FUEL LINE . ... ... ...ttt erenmconnoanaeaccananannas 55
62489-85 FILTER, IN-LINE .. ... ... i iitiiitererernenneannnaneannnnnns 16
62499-87A OIL TANK, W/CAP . . .. .. ittt tieee et aeeestaaeanannn 16
6250-B WASHER, FINISH .. ... ... ... ittt ittt iiiinaananannnn 39,61,63
62503-84 REPLACEMENT CAP, OIL TANK .. ........0tirencatneneannannnnns 16
6257-W WASHER, 1/4", FENDER . ... .. ... ...ttt imietnnennennnenrnnansa 45
62508-84A COVER, IGNITION AND PUMP MOUNT . ............. ..ot 16
62511-84 HOLLOW SCREW, INTAKE FITTING . .........citecnetnreeeaannnn 16
62512-84 WASHER, FITTING . . .. ... ittt it iieinarneaanacncenncaanans 16
62516-84 VALVE, CHECK . ... .. ...t iiiiiarenonenesaaotananensans 16
62521-84 CLAMP,SMALL HOSE . ... ... ... it iiiiiiterenanenaannannnnas 16
62522-85 PUMP, OIL . ... ... . ittt ineennasanaanstoanseesssensss 16
62523-84 CLAMP,LARGE HOSE . ......... it itirnenneaanocenncastanons 16
62527-90 CABLE,CONTROL .. ... ... ittt ennanenannecaassenaosassns 16
62532-85 HOSE, /8" LD. . ... . ittt ttetertennannseanaacssosennssoes 16
62534-85 HOSE, 1/4" LD, . ... ittt ittt ennannanasesanesosaasiaans 16
6266 WASHER, RUBBER . ...... ...t iitiiriraneeaencacinacasanses 39
6333 WASHER, 5/16"; W-PLAIN ... ......cttiiitienrrrceansaroancsnns 1945
6334 WASHER, 7/16", N-PLAIN . ... ... ... .ttt teiinnennnns 31

105



NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
- 6341-B WASHER, 5/16" .. ... i e e e e 14,55
63501-68 HOSE, 1/4" ID. X 10 FT .. ... it i i it ittt it ian 15,55
63509-75 HOSE, FUEL TANK .............00uiiieionn.. e 55
6388-HB WASHER, 3/8" . ... i e e s e 7.11
64007-91 HOLDER, BALL .. .. .. ittt ittt ittt ettt araatneasnanns 39
65230-92A BODY,MUFFLER . ... ... ittt ittt it ettt innnanns 71
65233-90 ASSY, MUFFLER . .. .. ittt it i it ittt it 71
65248-92 PIPE, EXTENSION ........ ettt e e e e 71
65257-92 WELDMENT, HEAD PIPE .. ........ ... ... .. .. .. 71
65267-82 GASKET, FLANGE . ... ... ... ittt it i ia e 71
6568-B WASHER, .39 X 58 .. ... i i e i e 43,49,57.65
66014-84 BATTERY, 6V, DEEP CYCLE . ... ... ... ittt ittt i nnnns 75
66026-92 CROSS PIECE, BATTERY HOLDER, PAG/G4S . ...... ... .. .......... .75
66027-92 TRAY, BATTERY, PAG/G4S . .. ... . i i i i e 75
66028-92 ROD, BATTERY HOLD DOWN, P4G/G4S ... ... . ... it iiianen.. 75
66035-87 RECEPTACLE, CHARGER . ..... ...ttt ittt iieiiinnonnnn 76
66036-72 CHARGER PLUG, DC . ... . ittt it ittt it iiiieiaaannnn 79
6607-W SPACER ... ittt i e e i i et e 39
66090-88 BATTERY, 12V, GROUP . . ... . ittt ittt ittt et anannnas 75
66323-89 PLATE, HOLDDOWN, C6G/GU4 . . . . .. .. .. it it i it ienn 75
6642 THRUST WASHER ......... ... .. ciiiiinnnn. et e 511
66501-89 CHARGER,ONBOARD, US. . . .. . ittt et e i i iieee s 76,85
66515-76 ASSY., CHARGERFUSE . . ..... ..ttt ittt e 85
66532-85 CHARGER, 230V/50Hz, EUROPE/AUSTRALIA ........................ 85
66534-83A CHARGER, PORTABLE, US.,GOLFCAR . . ........... ... ... ..., 85
66534-91 CHARGER, 200V/50Hz, HONG KONG ......... ... ittt iiiininann.. 85
66536-89 CHARGER, 100V/50Hz, TOKYO .. ..... ..ttt it iiiinininnnnan 85
66537-89 CHARGER, 100V/60Hz, JAPAN . . .. .. .. it ittt i e 85
6655 WASHER, .63 X 15X .12 . ... .ttt ittt iiiiiiennicnnnn 35,3783
66561-90 ROD, BATTERY HOLD DOWN, ELECTRIC .................. ..., 75
66853-90 ELECTRICFUELGUAGE, KIT . . . . . . ...ttt ittt iii i inannans 76
6702-B WASHER, 5/16", N-PLAIN ..............cc..cv.... 15,35.41,45,47,59,61,63
6703-B WASHER, 1/4", N-PLAIN ..................... 7.22,25,27,39,45,55,59,63.69
6716 WASHER, #10, PLAINTYPE A .. .. ....... ... ... ... 14,25,27,39.40.41
6801 WASHER, 38 ID. X 150D.(2) . . . ... ittt ittt ettt iienens 70
69200-89A MOTOR, TRACTION ... ...ttt ittt it tnseaennensnennens 80
7000 WASHER, SPRING ........ ...t tiiiiiittienntantnnennnnnnnnns 85
70015-92 WIRE HARNESS, PAG/GAS. . . . . .. .. ittt i i i it iiiinenens 77
70019-92 WIRING HARNESS,GU4/GD4 . ... ... ... .t ieiinnnnnnnnnnan 77
70025-91 WIRING HARNESS, C6G .. ... ... ittt iiiiinneennannenanna. 77
70026-82 CABLE, BUZZER TOGROUND .......... ... .0 iiiiiiiieannnn 71
70046-90 AUXILARY WIRE HARNESS. . . .. .. ............. et e e 76
70046-92 HARNESS WIRE, MAIN . . . ... ...ttt it ier et tan e onnns 76
70099-84 JUMPER CABLE, BATTERY, 9IN. ......... ... ... 75
70099-88 CABLE, BATTERY, C6E . ..... ...ttt iiit it ensnecanannn 75
70105-88 CABLE, BATTERY, 36 IN. ... ... ...ttt i ieiaiianeaans 75,81
70105-89 CABLE, BATTERY,EU4 ...... ... ... iiiiiiiiiiieanannnnanns 75
70108-85 JUMPER CABLE, BATTERY, 12ZIN. . ............... e e 75
70108-88 CABLE, BATTERY,COE . ......... .. itiiiii it iieneaiicnennaenn 75
70147-87 KIT, HORN . ... .. ittt it iee s ienesaaaaaeaanans 85
70164-87 STRAP,GROUND .. .. .. ...ttt it annnnoeaacaenecananns 9
70196-91 CABLE ASSY.,POSITIVE . ... ... 0ttt iininnnanennaans 75,717
70351-88 CABLE, 4 GA .. ... ittt ittt eianeetnenaenaanananas 81

106




NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
7036-B LOCKWASHER, 14", SPLIT .. ...................... 79,11,19,39.45,59,83
7038 LOCKWASHER, 3/8", SPLIT . . ... ... ittt iiiniinennn. 9,33,70
7041-B LOCKWASHER, 5/16", SPLIT ................... 15,29,36,40.41.43.45.47 49,
................................ 51,52,53,54,57,59,61,63,65,67,70,81,85

70446-90 CABLE, 6 GA, PAE/EAS . . .. ..ottt ittt et e e et e 75
70447-90 CABLE, BATTERY, PAE/EAS . . .. .. ... ittt e, 75
70459-91 CABLE ASSY., NEGATIVE .. ....... ... iiitiinniinnnnnnn. 75,77
70484-85A WIRE ASSY., BUZZER . ... ... ittt ittt et ettt et et e ee 81
70496-86 WIRE, SOLENOID .. ........ ... ittt ittt 8t
7051 SPACER, PLASTIC .. ... ... i ittt 85
70592-87 ASSY., RESISTOR . . ... ... i ittt ettt e et e ee e 76
70646-90 HARNESS, WIRING, P4E, E4S, C6E . .. . ......... ... ... ... 79.81
7069 LOCKWASHER, #10, SPLIT .. .. ... ... . ... 14,15
71021-85 PLATE, MOUNTING . . ... ittt ettt et e e e e 81
7127 LOCKWASHER, INTERNAL TOOTH .. ............................ 75
71406-85 RESISTOR, 080 OHM, 3 COIL ............. .. i, 7981
71407-85 RESISTOR, .I6 OHM, S COIL . ... ... ...ttt iennnnn. 79.81
71408-90 BUZZER, REVERSE 12V . ... .. it it i i 77.85
71409-90 BUZZER,REVERSE 36V . ........... ... i, 79.81,85
71458-87 SOLENOID, 4T, 36V . .. .... ittt ittt it et iiaannnn. 76,79.81
71459-87 SOLENOID, 6T, 36V . .. ... ...ttt ittt iiatnnnnennnn. 76,79.81
71470-87 SOLENOID, 12V .. .. i i ittt ettt 77.85
71494-89A ASSY., SPEED SWITCH . . ... ... . ittt it e i i 79.85
71506-93 MICROSWITCH . ... ... ... ..ttt ieieeaienennn. 25,77
71513-87 SPRING, EXTENSION . .. ... ... .. .ttt it iiiieinnnn, 4785
71513-88 SPRING, RETURN . ... ... ... ittt ittt tiieieinanan 25
71756-75 BUZZER, 24/36 VOLT . ..... ... .. .. ittt iiiinnnnnnn 76,85
71762-82A ASSY., KEY SWITCH . ..... ... .ttt tiiiiianannnnn. 77,7985
71766-82A KEY .. e e e et e e 85
7177 LOCKWASHER, 5/16" INTERNAL/EXTERNAL TOOTH .................. 16
71771-87 BRACKET, RESISTOR . . . ... i ittt ittt ittt ie e iieeann 81
71821-88 BRACKET, SPEEDCONTROL . . .. ... .. ittt ittt tieiiennnns 85
71855-89A ASSY., MAGNET ARM . ... ... . ittt ittt inininnnnnn 85
71858-88A MODULE, SPEED CONTROL . ... ... ... 0ttt iiiiiinnnnnnnn. 79.85
71859-90 FUSE, SPEED SWITCH REPLACEMENT . ............0iuiuiuiinnnnn.. 85
73061-86A YOKE, 1/4-28 LH, CLEVIS . ... ... ... ittt iaannnnn 27
73062-86A YOKE, 1/428 RH,CLEVIS . .. ... ... . ittt ian .. 25,27
7416 WASHER, RUBBER . .. ...... ... ittt it iitinnnann 91
74510-85A ASSY., VOLTAGE REGULATOR . ......... ...t iiiennnnnnnnn. 7785
74592-68 CIRCUITBREAKER, I5 AMP . . ... .. ... ..t iiienannnnanns 77.85
74882-87 SPEED SWITCH . ... ... ..ttt ittt tn s tn e tneneaanenas 76
74883-87 SPEED CONTROLLER . . . ... ... i i ittt iinaacnnn 76
74886-67 DIODE, SPEED SWITCH .......... .. 0.ttt iininnnnnnns 77
74886-87 ASSY., DIODE . ...... .. ittt ittt 76
75033-91 HOURMETER . ... .. ittt ittt ittateeteneenenanaaanns 76
7516 NUT, 5/16-18, WELD . ... ... . ittt ittt teeensaaannnan 59
7624 LOCKNUT, #10-24 .. ..... ...ttt ietieinnnnnarannnnn 16,25,61,85
7634 NUT, #10-32, HEX CAP, BRASS . . ... ... . ittt iiiinnnnann 14,15
7638 NUT, #1032, HEX CAP . . ... . i ittt it eaaneans 27
7676 NUT, 1/428, HEX CAP . . ... . ittt it ittt e eeeinanans 27
7671 NUT, 1/4-28, HEXJAM, LH. ........ . ..., 27
7685 LOCKNUT, 1/2-13, NYLOKTHIN ............. ..., 31,43,49,57.65
7686 LOCKNUT, I/4-20 HEX NYLOCK (4) . . ... ottt ittt i iianan 57,75

107



NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
7688-BS NUT, 1/4-20, HEX CAP . ... ... ... ... 19,25,45,59,63
7710-wW LOCKNUT, 5/16-18, HEX NYLOK, THIN ...............c¢ccuuuiunnn... 39
7725 LOCKNUT, 5/16-24, HEX NYLOK .. ........ ... . . ciinennnnnn.. 2735
7727 LOCKNUT, 5/16-24, HEX NYLOK ... ... ... ... ..t iitiniennnnn.. 45
7739 NUT, 5/16-18, HEX NYLOK . ... ..... ... .. . iiiiiiinnnn... 14,8791
7740-B LOCKNUT, 5/16-18, TWO-WAY CENTER ..................... 35.36,51,86
7740-BS LOCKNUT, 5/16-18, HEX CAP . ... ... ... ...ttt i, 47
7742 LOCKNUT, 1/4-20, JAM . . .. ... it it ieiae 39.45,55,69,71.87
7742-BS LOCKNUT, 1/4-20, THREE-WAY CROWN . . . . ..................... 19,25
7743 NUT, IA&20 LOCK . . ..t et et e e e e e e e et 22
7748-B NUT, 5/16-18, HEX CAP ........... ... ..., 36,40,47,49,51,52,53,54 .57,
............................................... 59,61,63,65,67

T7748-W NUT, 5/16-18, HEX CAP ... ... ... ... .iiiiiiinnnn.. 16,29.43,45,75 81
7753 NUT, 5/16-24, HEX CAP . . ... . . ..ttt ittt ittt 41
7775 LOCKNUT, 3/8-24, HEXNYLOK .......... ..., 23,31,43,49,65
7776-W LOCKNUT, 3/4-24, HEXNYLOK, THIN .............c.cituunnnn.. 27,57
7778 LOCKNUT, 3/8-16, HEX NYLOK . ... ........civirennnenn.. 9,17,31,8791
7812-W LOCKNUT, 1/2-220, HEXNYLOK . ... ........cuuiunennnn.. 43,49,57,65
7825 LOCKNUT, 7/16-20, HEX NYLOK ... ...... ... . 3133
7830 NUT, 7/16-20, LH. JAM . . . . ... .. ittt e ieeinnnnnnn. 33
7947-B NUT, 5/8-18, SLOTTED HEX ... ... ... ... ... iiiirnnrnnnnnnnn. 37
7960 LOCKNUT, 7/8-14, HEX NYLOK . .. ... ... ittt it 5
7995 LOCKNUT, 5/8-18, HEX NYLOK . ... .. ... ..t uiiiiiieranannnnnnn. 35
801 . Y 6 8991
802 FASTENER, SPRING . ... ..... 000ttt tiiiiiiinnnnnaannnnnnn 8991
8119-w NUT, 1/4-20, WING, SELF-LOCKING . ..........citrtirinnnnnnnnn. 22
8126 NUT,SPEED . ....... ..ttt ittt e etnneeeaannnannn 27
8144 NUT, PUSH . ... it it et i e et etee s aienneennn 45
8161 LOCKNUT, 5/16-18, HEXFLANGE . ...........cciittiunnnnnnnnnn. 19
8200 PUSH FASTENER . . . ... ...ttt ittt eiieaaenannnnnn. 3947
. 8201 RIVET, .25 DIA. X 25,POP . .. ... . ittt ittt i ieaaann 91
82702-82 AXLE SHAFT, RIGHT .... ... .. ... ittt tiiennnnann 73
82703-82 AXLE SHAFT, LEFT . ... ...ttt it e teeaaaneannnann 73
82704-78 OIL SEAL, AXLE . . ... ..ttt tniataeneecnaaacaaaaannnnn 73.83
82705-78 BEARING, AXLEEND .. .. ... ...t uiiiieiemannnaneannannn ... 7383
82706-78 RING, RETAINING . ..........c0tituuiiiiaieeoneeneenennennnns 73,83
82712-78 PINJCOTTER . . .. ..ttt ittt ittt ettt ittt et taeeanaan 73
82713-78 NUT,CASTLE . ... ..t ittt it ettt e et teieennn. 73
82717-78 WASHER, THRUST . . .. .. ... ittt it i ettt eieeannns 73
82724-78 SLEEVE . ... i e e ettt 73
82728-78 SHIM, DIFFERENTIAL BEARING, 003 . . ... ..... ...ttt 73
82729-78 SHIM, DIFFERENTIAL BEARING, 005 . . ... ... ... it iinnnnnnn 73
82730-78 SHIM, DIFFERENTIAL BEARING, 010 . ... ......... ... .oiiiiinn... 73
82731-78 SHIM, DIFFERENTIAL BEARING, 030 . . ... ..... ..ottt .. 73
82735-78 BOLT, AXLE HOUSING COVER . ... .. ... iiitiiinnnantneaneaenn. 73
82736-78 COVER, AXLE HOUSING . ..........c0iiitneinnncnneannnnn. 73
82737-78 PLUG ... e e e e e 3
82749-78 PLUG, AXLE HOUSING COVER . ... .......0ittiiiiinnnncnnennann 73
82772-82 KIT, DIFFERENTIAL GEAR . ... ... ... ittt en i 73
82803-90 REAR AXLE AND DIFFERENTIAL,COMPLETE ... . ... .....c.u.cun... 73
82826-86 SKID PLATE KIT . . . .. ittt it ittt it ieertneaeeaeranenaaans 73
83281-89A ARMATURE ASSY. . ..ttt ittt it i ittt is e inenaanns 80
83282-89A COLL, FIELD, WITHHARDWARE ... ......... ...... ... .0iiiun... 80

108




g

il

NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
43283-89A REPLACEMENT, BRUSH . . .. oo\ o et ee e et e e e 80
83284-89A PLATE, BRUSH . . . . o oottt e et e e e e e e e e e 80
83285-89A RING, RETAINING . .. ..ooeeeeeens e, e 80
83286-89A BEARING ... .unoiee ettt et e e e e 80
83287-89A SPRING, BRUSH. . . . . o oot e ottt et et e e e e e e e 80
83283-89A END CAP, MOTOR . . . o oo eeeeeeme e e e 80
83289-89A INSULATOR KIT . . . o oot e ettt et e e e e e e e 80
83290-89A PLUG, MOTOR END CAP. . .. . oo oo e e e e e e e 80
83291-89A BOLT, END CAP. . . .. oot e e e e e e e e 80
82802-90 ASSY., REAR AXLE AND DIFFERENTIAL ELECTRIC . ................. 83
82808-90 PLUG, CAP . . .\ttt e e e e e e e e e e e e e e e e e 83
82810-86 INCLUDES HUBS AND BRAKE BRACKETS
82810-90 PLUG, CAP ..ottt ettt e e e e e e 83
82811-90 SET, GEAR . ...ttt et e e e e e e e 83
82826-86 KIT, SKID PLATE (OPTIONAL) . . .. oo oo ot e e e e e 73
82948-73 PINION AND GEAR, MATCHED . . . . oo et oe et ee e e 73
83032-73 SHIM, PINION BEARING FRONT 003 . . ..o v o e e eee e eeee e eeaaeee 73
83033-73 SHIM, PINION BEARING FRONT 005 . . ..o oo mmeee e e eeeeae e 73
83034-73 SHIM, PINION BEARING FRONT 010 . . ..o v o oot eeeeeeee e eeaae e 73
83035-73 SHIM, PINION BEARING FRONT 030 . . .. oo o oo e aeee e ee e e 73
83051-73 OIL SEAL, PINION . .. .o ooeeem et e e e et e e e 73
83072-73 SHIM, PINION BEARING REAR 003 . ... oviee e eae e eeaaaenn, 73
83073-73 SHIM, PINION BEARING REAR 005 . ... oo emeee e e e, 73
83074-73 SHIM, PINION BEARING REAR 010 . . ..o oo, 73
%3103-73 ROLL PIN, DIFFERENTIAL BEARING . ... ooeesssneeennnnnnn. 73
3104-73 SHAFT, IDLER GEAR . . ..ot o oottt et e e e e et e e e 73
83106-63A BOLT, DRIVE GEAR . . . . et e e et et e e e e e e e e 73
83112-63A BEARING, PINION . .. .. .ootimm ettt et e e e 73
83125-82 ASSY., CASE . ..ot e e e e e e 73
83133-63A WASHER, PINION . . . ..o e et e e e e e e e e 73
83135-82 (0 €I 151 (0) [ U 73
8321 RIVET, 025 DIA. X .50, POP . ... oot ee e e e 45,59
84154-92 SUNTOP, RAINDRAIN . . . . .o e ve e et e e e e e e e e e e e 87
84156-92 SUNTOP, RAINDRAIN . . .« v ettt e e e e e e e eeeean 89
84205-92 NAMEPLATE, COLUMBIA . . .« v e vt e e e et e e e e e 39
8480 RIVET, 187 DIA. X 375, POP . ..ot o e e et e 39
84924-80A HANDRALL, LEFT . ..ottt et e e e e e e 4751
84925-80A HANDRAIL, RIGHT . . ..ot e e ettt e e e e e e e 4751
85210-42A BUSHING, RUBBER . . .. .eveeoeeeeee e e, 43,49,57,65.70
860 RING, RETAINING . . . . e ovooee et e e e e e e e e e e 33
861 RING, RETAINING . . ..o e vvmnme e e e e e e e e e e eeeaa 33
862 RING, RETAINING . . .o e v e e e e e e e e e e e e e e e 33
8674 RIVET, EXPANSION . .« . oot et et e e e e e e e e e e e e 39
8681 RIVET, 246 DIA. X 315, PLASTIC . . . vveee oo e eeeeee e 39
8683 RIVET, 125 DIA. X 187, POP ... o oot et e e e e e e 59,67
8684 RIVET, 187 DIA. X 50, POP . . . oo ittt e e e e e e e 4041
8689 RIVET, 187 DIA. X 250, POP . . . oo ottt e e et e e e e e 8,17
8692 RIVET, .156 DIA. X 25, POP . .. oo vueeee e e e e e e 45
8693 RIVET, 20 DIA. X 562, POP . . .. oo iisee e, e 39,86
8698 RIVET, POP (8) - e e ettt et e e e e e e e e e e et e 4751
700 RIVET, 1/4", PLASTIC . ..ottt et e e e 2527434957
,701 RIVET, 246 DIA., PLASTIC .. ... ..ottt e 39
8880 BALL BEARING . . ..ot vemmen e e e e e e e e e e e e 73

109



NUMERICAL INDEX

PART NO. DESCRIPTION PAGE NO.
89400-89B SUPPORT TUBE, LEFT REAR . ... ... ... ... ittt i, 87
89403-89B SUPPORT TUBE, RIGHT REAR . ..... ... ... ... ... 87
89406-89A SUPPORT TUBE, FRONT . .. ... ... it ittt ittt i i eaannn 87
89421-89A BRACKET, CROSSBAR . ... ... ittt ittt ae e ieaaannnn 86
89422-89B CROSSBAR . . .. ittt ittt it ettt e ee et 86
89423-89 BRACKET, FRONT TUBE SUPPORT .. .... ... . ... .. iineiinennn. 89,91
89456-93 KIT, DUST COVER . . .. ittt it it i e ettt e et eeean 82
89470-74 WASHER, RUBBER . .. ... .. i ittt it ittt iieeae e e &3
89530-89 ASSY,LONGTOP . . . ..ttt ittt it e s et e e neannnn 91
89531-86 LONGTOP, EXTENDED . ... ... ... ittt it it aaennn.. 91
89537-88 BRACKET, MOUNTING . ..........tittiniiiiiiinnaneeannn. 87,8991
89557-88A ASSY,REARFRAME . .. ... ...ttt ittt it tttaiaanaaaannn 91
89557-92 ASSY.,, REAR UPRIGHT FRAME . . .. .. ... . .. ittt e iiaennn 89
89560-87 PLATE MOUNTING . ... ... ..ttt et e eteeieaaaan 89,91
89564-88A ASSY.,, TOPFRAME, LONGTOP ........... .. ..ttt 91
89564-92 ASSY, TOPFRAME . ... ... . ittt ittt e et ee e 89
89567-89 ASSY, RAINDRAIN SUNTOP ............covuun. S e e 89
89571-89A ASSY.,, WINDSHIELD FRAME . ... ... ... .. ..ttt vunennn. 89.91
89590-86A SPACER, LONGTOP . . .... ...ttt iiieie i iaaanans 91
8997 BUSHING . ... .. ittt ittt ie ittt et atae e eenanan 19
90001-90 AXLE, LEFT, HELICAL . ... .. ... .. ittt ittt et taaennn. 83
90002-90 AXLE, RIGHT, HELICAL ... ... ... i ittt ieanean 83
90003-90 BALL BEARING, INPUT GEAR .. .... ... ..ttt iieaaannns 83
90004-90 BALL BEARING, INPUT GEAR . ... ... ...ttt ine ot e teiaaannnn 83
90005-90 BALL BEARING, DIFFERENTIAL .......... ...t iiniiiinnnnnan. 83
90006-90 RING, SNAP .. .. it i ittt it ceaanann 83
90007-90 PLATE, COVER . ... . .. ittt ittt iens e e e 83
90008-90 PLUG, FILL . ... ittt it ittt it ittt i cneans 83
90009-90 WASHER, NYLON .. ... i et i emaee 83
9001 BALL BEARING ..... Gttt e et e e e e e 33
9029 BALL BEARING, STEERING COLUMN, LOWER ...................... 35
9030 BALL BEARING (78 ID) . ... ... ..ttt ittt i iieaennn 37
9031 BALL BEARING (98 ID) ... ... ... ittt iiii e caann 37
9032 BALL BEARING . . . . ... i it ittt ettt teeiannns 9,11
9070 BEARING, CRANKPIN . ... ... ... ittt 5,11
90700-92 ASSY.,REAR DECK .. .. ... ..ttt ittt et 51
90701-92 PAD, REAR DECK .. .. ... . ittt i i ittt i i e eanna 51
91006-91A BUMPER, REAR CENTER .. .........ciuiiiiiiiriinnreennennan 36,51
91068-91A BUMPER,REARSIDE, C6 ................... e e e 36
91068-92 BUMPER, REAR SIDE, C6 .................. P 51
9117 ROLLER BEARING . .. ... .. ittt it iiiiiaee e i e 9,11
91122-84 WEDGE, RUBBER ... ... ... ittt iiietnasnicennaeas 91
91820-87 ASSY., AUXILIARY POWER OUTLET, UTILIDUMP . ................. 67,76
91830-91 ASSY., AUXILIARY POWER OUTLET, UTILITRUCK ................... 59
93249 ASSY., RACK AND PINION . ... .. ...ttt it iiininaannnnn 33
9853 FITTING, LUBRICATION ........... e et et 273135
9907 TERMINAL . ... .. it ittt ittt annnaaanens 14
9927 L 15 1 17
9955 L0 . L 22
9958 CLAMP STEEL 240 LD. ....... ... ittt nniiearennennnaaannn 19,22
9990-W CLAMP, BRAKEHOSE . ......... ..ttt iiiinennnnnnnnnns 29
9993 CLAMP, HOSE .. ... . ittt iiiiiirasentanenssoacnnnns 15,55

110

Nt



COLUMBIA X...

Columbia ParCar Corp.

350 N. Dewey ¢ P.O. Box 30 ¢ Reedsburg, W1 53959
Phone (608) 524-8888 o Toll Free 1 (800) 222-4653 « Fax (608) 524-8380
Web www.parcar.com ¢ E-Mail info@parcar.com

©Copyright 1999, Columbia ParCar Corp.
All rights reserved. Printed in USA




